COMPACT WHEEL LOADERS
7020, 7020BH
Parts Catalog 8-3370

Ingersoll

HOME
TRACTORS

ATTACHMENTS INDEX PAINT ENGINES GENERAL INFO

casecoltingersoll.com


file://localhost/private/var/folders/41/41ORNxNkFW4T0zi-ythiRk+++TI/-Tmp-/WebKitPDFs-anj69p/../../Menus/Attachment%20Index.pdf
file://localhost/private/var/folders/41/41ORNxNkFW4T0zi-ythiRk+++TI/-Tmp-/WebKitPDFs-anj69p/../../Menus/LBH%20Index.pdf
file://localhost/private/var/folders/41/41ORNxNkFW4T0zi-ythiRk+++TI/-Tmp-/WebKitPDFs-anj69p/../../Welcome.pdf

INDEX PRODUCT IDENTIFICATION NUMBERS (PIN)
AND SERIAL NUMBERS (S/N)

AND PIN NUMBER

NOTE: This catalog contains reterences to serial
or PIN numbers. Use these numbers as a
guide to identify the correct part.

KOHLER ENGINE MODEL, SERIAL

AND SPECIFICATION NUMBERS

NOTE: Engine parts and warranty must be
obtained from your local engine distributor.

TRACTOR MODEL

7020 - 7020BH

ENGINE MODEL

C47630 ENGINE
KOHLER MODEL CH20
SPEC. NO. 64666

casecoltingersoll.com



MAIN GENERAL INFORMATION

INDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
quantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

O/L - “Obtain locally”

- “Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

1. Correct part number.

PARTS ORDERS

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator’s seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ’D
C 55159 CYLINDER ASSY - rear SteeriNg ........ccoeiiueiiiiiiiieieiiieee e 1

28 C 56208 SOCKET ASSY -rear CYlNAEr.........coccuiviiiiiiieeiee e 1
29 C 55956 PLUG - adjusting, SOCKEt @SSY .....cuvviiiiiiiiiiiiiiieie e 1
30 C 55957 SEAT-socket, ball........cccoooiiii 2
31 C 56210 SPRING-SOCKEL .....ccoeiieiiieiiii ettt e e ens 1
32 C 56209 SEAT - SOCKET SPIING ..eeeiiiiiiiii i 1
33 G 45175 CLAMP ASSY - SOCKEL @SSY ..cceivviiieiiiiiieiiiiiie e esiiee et a e 1
16- 836 BOLT-1/2"X2-1/4" N.F. NEX..utiiiiiiiiiiiiiee et 1

34 132- 104 PIN-COtEEI, 3/1B X3 ..ottt ettt e e eneeeeneeas 1
35 C 55889 STUD - ball, socket & CYliNAEr ..........ooviiiveieiiieeee e 2
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX .ttt 4
37 92- 4 LOCK WASHER - 1/4"SAE ...t 4

casecoltingersoll.com



Ingersoll

INDEX

Paint & Oil

PAINT

Power Red Gloss
16-ounce Aerosol Can........ C28484

Quart ..o C28485
Power White
16-ounce Aerosol Can........ C28812
Quart ..o C28845
(Older 600 Series)
16-ounce Aerosol Can........ C28847
Quart ..o C28848
(6000 Series)
16-ounce Aerosol Can........ C28853
Quart ... C28854
(Older 400 Series)
16-ounce Aerosol Can........ C28846
Quart ... C28852

Black, Semi Gloss
16-ounce Aerosol Can........ C28849
Quart ..o, C28850

Black, High Heat
16-ounce Aerosol Can........ C28851

16-ounce Aerosol Can........ C30870

M & W Plum
16-ounce Aerosol Can........ 10-5688

16-ounce Aerosol Can........ C38444
Quart.....coooeeeeeeee, C38982

Odyssey Charcoal Grey
16-ounce Aerosol Can........ C47171

HYDRAULIC OIL

20W40, Use 32 Degrees and above.
12-Quart Case.............. C32778

5W20, Use Below 32 Degrees.
12-Quart Case.............. C32777

casecoltingersoll.com




MAIN

AXle, Front ... 19
AXIe, REAr ....oooiiiiii 27
Backhoe Seat Assembly ........cccceeviiiiiiiineeee, 17
Backhoe Mounting Components .............cccvveeee.. 69
Baffles and Shields ..........cccccoviiiiiiiiiiiee 13
Brakes .....cveiiiiiiiee e 23
Bucket and Arms ......cccvviiiiei i 25
Controls - Choke and Throttle .........ccccccveeeiiinnns 11
Controls - Speed, Hydraulic ...........cccoocveerinnineenn. 55
D= Tor= ] S 63
Electrical System ........cccooooiiiiiiiie 57-61
Fenders ... 17
Frame, Grille and Hood ...........ccccceeiviiiiiiiiiieeeee 15
Fuel System ......coooviiiiiiie e 11
FWD Components .......ccccceeeeeiiiiiiieeeee e 21
Hitch Adapter - F27 ......oooeeiiiiiieeee e, 71
Hydraulic System - Loaders............cccccceeeveunrrnnennn. 29
Hydraulic System — Backhoes .........cccccccoevennnneee. 33

Coupling, Pump Drive .......cccccociiiiiiieiiiiien 43

Cylinder - ArmMS ..o 53

Cylinder - Bucket ... 53

Filter, Oil ..o 29-33

Hydraulic PTO LiN€s .......cccoceiiiiieiiiiieeee, 39

ALPHABETICAL INDEX

Hydraulic PTO Valve ........cccoceeiiiiiieicieeeee 41
Hydraulic System (Bucket) ..........cccccevviieenenne 37
Hydraulic System (Drive) .......ccccocoveviiiienenns 35
Hydraulic System (Power Steering) ................ 35
Motor - Hydraulic Drive .........ccccccoeeviiiiiiiienene. 49
Pump - Manual, Power Steering ..................... 51
Pump - Main ... 43
Valve - Control, Tractor ........cccceeveevveivivieneennn. 45
Valve Control Linkage - Travel ...........ccccoee...e. 55
Valve and Control Linkage - Bucket ................ 47
Instruments, Electrical ..........ccccccceeeeiiiiinennnnnn... 57-59
Lever - Range Selector .........cccoceeiviiieeiiiiieeees 17
Lift - Implement, Hydraulic ............ccccceeeviiinennee 71
Mounts, ENgine ... 9
MUFFIEE oo 13
Oil Drain - ENGINE ....coovviiiiiiiieieeee e 9
PTO Inter-lock Switch Assembly ..............cc.c......... 41
Seat - Operator's ... 17
Steering Wheel ..., 35
TOOI TrAY eeeeiiiiiee e 17
TransSmisSION ......oooiiiiiiiiiiee e 27
Wheels - Frontand Rear ..........cccccoveiiiiiiennn. 19

casecoltingersoll.com



INDEX ENGINE OIL DRAIN

A

0%
%/@

INDEX REAR ENGINE MOUNTS

o o
@C@g@ A
S
T S
i

casecoltingersoll.com



INDEX

REF.

ONOORWN -

PART NO.

218-5154
C37148

C22949
113-233
195-103
195-533
131-1352
C21652
113-441
131-1182

ENGINE OIL DRAIN

DESCRIPTION

PLUG - oil drain (Kohler engine)..........ccccouveeieeeiiicciiiiiieee e,
NIPPLE - pipe 3/8” x 2” (Kohler engine) ...........cccceeveeeiiiiiienennnne

REAR ENGINE MOUNTS

MOUNT - €NQgINE, FEAI ..ot
BOLT =3/8" = 16 X 1=3/477 ... s
WASHER = 3/87 ..o aaaaaaaes
WASHER = 1/27 oo aavananes
NUT - 3/8” - 16 flange 10CK ........ccocveieeiiiiiieieiee e
BUSHING - MOUNT ....uviiiiiiiiii s
BOLT = 1/27 = A3 X 2-1/47 ..o
NUT = 10CK 1/27 = 13 oo

casecoltingersoll.com



INDEX CHOKE AND THROTTLE CABLES

INDEX /@ FUEL SYSTEM

casecoltingersoll.com



INDEX

)
m
T

—_— —_—

QOWONOOORWN-—-

20O OWoONOOOPAWN-=-

INDEX

PART NO.

C46373
C35291
C46886
C34117
111-5
C47707
182-10
C33697
861-C1
192-18
C30275

C26521
C28962
NSS

C32089
C11529
NSS

C23527
C47205
C32376
C31978

CHOKE AND THROTTLE CONTROLS

DESCRIPTION REQ'D
CONTROL = throttle ..ccvveeeiiieieeeeeee e 1
KINOB = ChOKEMANIOIE ... e 2
CONTROL = CROKE ..o e ettt 1
NUT - NO. 10 - 24 flange 10CK .....couvieieiiiiiee e 2
BOLT - No. 10 - 24 x 5/8” black, Carriage ..........ooooueeeiiieeeeeeee e 2
BRACKET - inter-lock sSWitCh MOUNt .........coounii e 1
SCREW =H4 = 40 X 7187 ..o 2
NUT =34 = 40 ..ot e e e e e et e e e e e e e et s e e e aeeeeeeaans 2
SCREW = M5 = 8 X 8 e e e e e e e e e e e e e 2
LOCKWASHER =10 oottt e e e e e e e e e e e e ee e 2
S A A IO I [ (Y o [ Yol 1

FUEL SYSTEM (TRACTOR)

FITTING - hose 1/8” = 27 NPTE ...t 1
RETAINER - fUEIINE .. .eeiiiiiiee e e e 1
HOSE - fuel line, long (use C28937 cutto length)............cooiiiiiiiiiei e 1
LI N G 1 =Y SRS 1
L7 e (1= I = 1 o | QUSSR 1
HOSE - fuel line, short (use C28937 cut to length) .......cccooiiiiiiii 1
LINER = £ANK <..veiieiiieie ettt e e et e e e e e e e e eb e e e e eare e e e nreas 2
CUSHION = fUBITANK ..ttt e e e st e e s stae e e e snneeaeennes 4
CLAMP = NOSE 1/27 ..ottt ettt e et e e e ettt e e e e ente e e e s sntaeeessnraeaaeaes 4
I (T RS 1

casecoltingersoll.com



INDEX MUFFLER AND SHIELDS

casecoltingersoll.com



INDEX

REF.

O©CoO~NOODWN-=-

PART NO.

C47558
NSS
C46876
C28294
129-102
C47554
187-1036
129-101
C46858
113-2
192-19
131-911

MUFFLER AND SHIELDS

DESCRIPTION REQ’D
MANIFOLD - @XNAUSE .....ooiiiiiiiie e 1
GASKET - exhaust (Kohler engine) (see local engine distributor).............ccccoeoeeenis 2
MUFFLER - @XNAUST ......oooiiiiiiieie e 1
CLAMP = MUFIEE .ottt e s 2

NUT = 5/1687 = 18 ettt ettt et e nee s 2
SHIELD - @At ... 1
SCREW - 1/4” - 20 X 1/27 SEIf tap  ..eeicveieeieeee e 2
N LN I e O SR 1
SUPPORT = Ol tANK ..ottt e e e sneeeeneeas 1
BOLT = 1/47 = 20 X 5787 oottt ettt e e et e smte e e e e e enteeesneeesnnee e 1
LOCKWASHER - 1/47 ettt ettt e e e e sae e e s mee e e sneeeeneeans 1
NUT - 5/16" - 16 flange [0CK ........eoiiiiiiii e 4

casecoltingersoll.com



INDEX HOOD, FRAME AND GRILLE

casecoltingersoll.com



INDEX

REF.

OCONOOAPRARWNNNN=--

PART NO.

C47548
C47549
C32193
C47880
C32195
C47881
113-206
192-21
195-104
129-103
C46872
182-547
113-102
C30827
C47782
113-103
C47613
C32176
353-406
187-1036
C17653
113-207
C32044
187-1036
C21540
C32124
111-340
C32040
113-233
192-21
131-1352
195-525
195-521
C45918
195-103
121-21
131-938
C18193
C46514
C46517
C30768
113-1
192-19
C46515
C46983
113-103
131-911

HOOD, FRAME AND GRILLE

DESCRIPTION

FRAME - main (7020) SNOWN .......occiiiiiiiiiei e
FRAME - main (7020BH) .......ccooiiiieeeeee e
PAD - foot L.H. (use before PIN 17193801) .....ccccoccoviiiiiiieeennen

PAD - foot L.H. (use PIN 17193801 and after)

PAD - foot R.H. (shown) (use before PIN 17193801)

PAD - foot R.H. (use PIN 17193801 and after)

BOLT - 3/8" X 3/4” N.C. NEX eeiiitiiieiiiiee et
LOCKWASHER = 3/8” ..ottt
WASHER - 3/8” ...
NUT = 3/8" N.C. NEX eeieiiiie ettt
TRAY - battery ...
SCREW = 1/4” = 20 X 1/27 oot
BOLT - 5/16”" X 3/4” NC hEeX ..ccoviiiieiiiiiee e
SPRING = tENSION ..ceeiiiiiie et
BAR - WEAI ...
BOLT = 3/87 = 18 X 17 ceeiiie ettt a e
GRILLE - frame ......oooeieeie e
INSERT = grille ..cccooeiieee et
PLUG - hole (TO20BH) ......ooviiiiiieeeiiee e
BOLT -1/4"-20 x 1/2" NC self tap ...cceevvveveeiiiiieeeciiee e
NUT - 1/47 tinNerman ..o
BOLT - 3/8" X 17 NC h&X ..vvvveeiiiiieceieie ettt
PANEL - dash ........oooiiiiiiee et
BOLT - 1/4” x 1/2” NC self tap ......coccvvveeeiiiiee e
HINGE - hood (included with hood) ..........cccccooiiiiiiiiiiiiiieee
SUPPORT = grille ..coceeveeee et
BOLT - 3/8" X 3/4” NC Carriage ........ccceeeeimieeeeiiiieee e
HOOD - includes hiNQE ....c.ccooiiiiieiiee e
BOLT - 3/8" - 16 x 1-3/4” (engine mounts) ..........cccocveeeeeeeeiiennnns
LOCKWASHER - 3/8” ... it
NUT - 3/8" - 16 flange 1oCK .........oevveeeiiiiiiiiiiieiee e
WASHER - 406”7 X .812" e
WASHER = 5/167 ...
PLATE - COVEI it
WASHER = 3/87....eeeeeee et
BOLT - 1/4" - 20 x 1/2” flange 10CK ......ccovveeeeiiiiiie e
NUT - 3/8" - 16 flange 10CK .........covciiieiiiiiieeeiee e
BUMPER - h00d .....coiiiiiiiiiiiie et
LEVER - 1atCh .o
ANCHOR - 1atCh .o
NUT = PUSN e
BOLT = 1/47 = 20 X 1/27 oottt
LOCKWASHER - 1/47 ..ottt
GUIDE = VEF ..
SHIELD - NOSE ...t
BOLT = 5/167 = 18 X 17 ooeie ettt
NUT - 5/16” - 18 flange 10CK .......cooueiiiiiiiiiieeee e,

casecoltingersoll.com



INDEX SEAT, FENDERS AND TOOL TRAY

casecoltingersoll.com



INDEX SEAT, FENDERS AND TOOL TRAY

REF. PART NO. DESCRIPTION REQ'D
1 C47620 SUPPORT - s€at, frONt .....eoiiiie e 1
2 C26698 SUPPORT - seat, rear (7020) .......ooueeiiiiiieieeiiiiee et 1
2 C33054 SUPPORT - seat, rear (7T020BH) .......coooiiiiiiiiiiiie e 1
3 113-424 10 B i G I N O 3 T S 4
4 195-521 WASHER = 5/1687 .ttt ettt e e st e e et e e enee e e sneeeenneeenes 1
5 192-23 LOCKWASHER = 1/27 ettt ettt e e e enee e eee e e enteeeneeas 4
6 C47623 IR Y N A (o o] I (740120 ) TSR 1
7 C16429 PIN - seat hinge (7020) ......ooeiiieiie et e et eeseeeesmee e e sneeeeneeeas 1
8 C44982 S AT et ah e bt 1
9 C15410 CUSHION - rubber (7020BH) ......ccueiiiiiiiiieee e e 4

10 195-2175 WASHER - 5/16” X 1-1/47 O.D. oot 4

11 113-122 BOLT = 5/16” - 18 X 1-1/27 oottt 4

12 C32417 EXTENSION - fender L.H. (shown) (use before PIN 17193801) .......ccccceeveeeiennnnnee. 1

12 C47897 EXTENSION - fender L.H. (shown) (use PIN 17193801 and after) .............ccc........ 1
12 C32418 EXTENSION - fender R.H. (use before PIN 17193801) .....ccocoiiiiiiiiiiieniee e 1
12 C47898 EXTENSION - fender R.H. (use PIN 17193801 and after) ..........ccccccevviiieeeiiiieeeens 1
13 121-106 BOLT - 5/16” x 1/2” NC heX flange ........cccoeiiiiiiiiiiie e 14
14 C37152 HINGE - S€at (7020) ....eiiiiiiiiieeiee ettt ettt e e sabe e sbeeesnreen 1
15 C10487 KNOB - Shift IEVEF ..o 1
16 C32050 FENDER - L.H. (shown) (use before PIN 17193801) ......ccooiiiiiiiiiiieeiieee e 1
16 C47899 FENDER - L.H. (shown) (use PIN 17193801 and after) .........ccccoceiiiiiiiiiniicecen, 1
16 C32053 FENDER - R.H. (7020BH) (use before PIN 17193801) .....ccceiiieiieieiee e 1
16 C47900 FENDER - R.H. (7020BH) (use PIN 17193801 and after) ..........cccceioieieneiieneee. 1
16 C47622 FENDER - R.H. (7020) (use before PIN 17193801) ....ccoeiiiriiieiieee e 1
16 C47901 FENDER - R.H. (7020) (use PIN 17193801 and after) ...........ccccevioiiniiiiieeeeeee, 1
17 C47148 LEVER = Shift ...ttt sttt et e e et e e eneeeenneeenneeens 1
18 182-547 SCREW - 1/4” - 20 X 1/27 PRillIPS ..eeeieeeeiiieeiie et 10
19 C10482 SPRING = Shift IEVET ...ttt e e 1

20 C17066 L NS | = o7 o] =Y S 1

21 131-938 NUT - flange 10CK 3/8” NC NEX ....ueiiiiiieiie et 2

22 113-259 BOLT - 3/8” X 4-1/2" NC NEX...eeeeiiie ettt e e seee e e e nnee e 1

23 C26092 PAD - step, fender (7T020BH) ........oooiiieee e UAR

24 113-102 BOLT = 5/16” - 18 X 3/4” ..ottt 5

25 131-911 NUT - 5/16” - 18 flange 10CK ......cccueiiiiiiiiiiee e 11

26 131-934 NUT - 1/4” - 20 flaNGE T0CK ......eviiiiieiiei e 10

27 C29305 CAP - SPFING (7020) ..ooeeeieiieeetee ettt et ene e s 2

28 C29306 SPRING - 8€at (7020) ....ooiiuiieiiie ettt 2

29 C32408 [ Y O (G = 10T o] o o] APPSR 1

30 111-132 BOLT - 5/16” - 18 X 3/4” CAITIAGE ...cesuveeitieeiiieeiitie ettt siee ettt 6

31 C32070 ROD - SPING QUIAE ..oeiiiiiee ettt e et e e e et e e e stte e e e eneee e e enteeeeennees 1

32 132-320 PIN - COtEr 3/327 X 3147 .t 1

33 C32066 LEVER - IatCR ..ottt 1

34 138-2071 PIN - SPIrol 3/16” X 194" ... 2

35 C21518 WASHER = 1/27 NYION ettt e e enee e e nnee e 1

36 C32067 e 1 =1 (o o USRS 1

37 C44068 PIN = SPIFOI 1/47 X 17 ettt et et e e e e ne e e enee e e sneeeeneeeaneeens 1

38 C24137 SPRING - COMPIESSION .t e e e e e e e e e e e e e e e nneeeeeeaaeeas 1

39 C32065 SPACER = SIEEVE ...t e e e e 1

40 C13385 S]] o N[ T o =Y 4T o T S 2

41 C32064 SPRING - COMPIESSION ....eiiiiiiiiieiiiiie ettt e et e e s e e s aneeeens 1

42 C46882 POST = SEAL ittt e e e re e e te e nnaeeaneaan 1

43 C26342 RING - retaining ....oeeeeeiieie e 1

44 C32161 o I I R = = 1= SR 1

45 C37848 O =T =T A =T SR 1

46 C47165 GATE - range SEIECION .....eiiiiiiiii e 1

casecoltingersoll.com



INDEX

FRONT AXLE

casecoltingersoll.com



INDEX

REF. PART NO.
1 C48027
2 C48028
3 C48041
3 C48034
4 192-25
5 C30163
6 113-417
7 192-23
8 195-536
9 C17684

10 C28248

11 C47727

12 C29575

13 219-20

14 C13106

15 C47703

16 129-127

17 C46653

18 C46654

19 219-413

20 C47650

21 129-291

22 132-306

23 219-55

24 113-417

25 129-105

26 C47714

C47759

27 NSS

28 NSS

29 C48043
INDEX
1 C47612
2 C27763
3 C28317
4 132-310
5 25-1310
6 195-108
7 C47961
8 C48032
9 C47960

NSS
10 C47639

FRONT AXLE

DESCRIPTION

AXLE - front ..o
BUSHING - SPINAIE ...oooiiiieeeeeeeeeeee e
KING PIN AND BRNG - L.H. (shown) (includes items 27 an 28)

KING PIN AND BRNG - R.H. (includes items 27 an 28)

LOCKWASHER = 5/8” ...t
ARM - upper, SpINAIE .....ccooiiiiiiii e
BOLT - 1727 X 1-1/47 NC h&X ..veviiiiiiieeeieee ettt
LOCKWASHER = 1/27 ..ottt
WASHER = 97167 ..ottt
WASHER - thrust ...
RING - retaining .....ooooiiiiiiiiiiie e
SHAFT - axl€ PiVOL ....oveeiiiiiiieceee e
WASHER = 17 X 27 ettt enaeee e
FITTING - lubrication ........cooceiiiiiiie e
COVER - lubrication fitting ........ccevvieiiiiiiieeeee e,
TIE ROD .ttt
NUT = 5/8" N.F. NEX it
BALL JOINT - R.H. (includes lube fitting) .........ccccoveveiiiiiieieieeeeee,
BALL JOINT - L. H. (includes lube fitting) ..........cccooeeeeeieieieieeeeee,
FITTING - lubrication ...
BALL JOINT oottt ste e et e e st e e et e e e e e e e
NUT = 17 - 14 SIoted ....oeiieiiiieeecee e
PIN - cotter 3/16”7 X 1-3/4" ..o
FITTING - lubrication 900 .......c.ccociiieiiiiiie e
BOLT - 1/27 = 13 X 1-1/47 oot
NUT = 1727 - A3 e e e
SEAL - DEAING ..ot
BEARING AND CUP ASSEMBLY ....ccociiiiiieeee e

BEARING - 1.375” tapered .........ocoocviiiiiiieiiiee e

CUP = DEANMNG .eeeeiiiiiiiie ettt
WASHER — THIUSE.....oeiiieiiiie e

FRONT AND REAR WHEELS

WHEEL - rim, rear 10 X 15 black .......oooevueeeeiiiiiiiecee e
BOLT -rear Wheel [Ug .........ccueiiiiiiie e
(074N o U] O
PIN - COtter 1/87 X 17 e e
NUT - castle 5/8” - 16 NC heX ..cooovvveeeeieeeeeeeeeeee e,
WASHER - retaining ...ooooooiiiiiiee e
NUT = WHEEI ...
HUB ASSEMBLY - front Wheel ...,

STUD - WhEEI ..o

HUB - WHEEI ...
WHEEL - rim, front oo e

casecoltingersoll.com



INDEX 4WD COMPONENTS

casecoltingersoll.com



INDEX

)

N==m

© © 00 0 No o~ w

21

23
24

m

PART NO.
C48023
C48024
C47661
C48257
113-207
192-21
218-5062
C31966
C47572
C47959
113-207
113-209
113-219
113-213
C48026
113-121
131-176
192-23
C24653
C22947
113-424
113-730
131-C3
C14201
C23301
195-545
C48031
C47956
C47957
C47958
C48025
25-2310
195-108
132-310

FWD COMPONENTS

DESCRIPTION REQ'D
PLATE - SKid (7020) ....eveiiieiiiiie ettt e et e e et e e e e e e snan e e e annees 1
PLATE - skid (7020BH) (SHOWN) ......oiiiiiiiiieiiee et 1
MOTOR - hydrauliC ........veeieiiiiie et e e e e e eane s 1
SE AL - SNaft ..o 1

B O LT = 387 = 18 X 7 oot 4
LOCKWASHER = 3787 ..ot 8
FITTING - 5/8” tube x 7/8” - 14 (includes 218-5007 “O” 1iNG) ...cceevvecvrriiiieeeee e 2
HOSE - hydrauliC 207 .......eeeeeieie e e et e e e e e s s aaeae s 2
DIFFERENTIAL - bi-dir€CtioNal .........uuiiiiiiiieeieee et 1
GASKET - differential ..........ooooieeiiiiieeeeeeee et 1
BOLT - 3/8" = 16 X 17 (T020) eeeiiieieieeeeeee ettt s e e e e e e ee e e e e e e e e ennres 2
BOLT - 3/8" - 16 X 1-1/2” (TO20BH) ......ovrieiieeeeeeeeee et 2
BOLT = 3/8" = 16 X 27 (T020) ..eeeeeieeiiee it e eeie e ettt e sttt et e e s e e s s eeesannneeeeenneeas 2
BOLT - 3/8" - 16 X 2-1/4” (TO20BH) .....eeeeeieeeiee et 2
SHAFT - differential driVe .........ooeeeiiiieeeeee e 1
BOLT = 5/187 = 18 X 27 et e e et e e e e e e e e e e e e e e aaaaaas 1
NUT = 5/167 = T8 IOCK ...t et e e et e e e e e e e e e e e eaaeaeees 1
LOCKWASHER = 1/27 (T020) ..eieiiiiieeeeeeee ettt et e e a e st e e e e nnneeaeennnes 2
[ (O ] =YY o | AT 1
| o7 o] [ TR 1
BOLT = 1/27 = 13 X 17 (T020) .eveeeeieiiie ettt ettt et s e e e s snnae e e s ennseeesenneens 2
BOLT = 3/47 = 10 X 2-3/47 ... UAR
NUT = 3747 = A0 e et UAR
WASHER - SPaCET (L0327) oottt e UAR
WASHER - SPaCEr (.105”) it e UAR
WASHER - SPACET (.135”) oiiiiiiiiie ettt e e UAR
SHAFT - wheel drive (also includes ref. 22, 23, 24) ... 2
BOOT - drive Shaft ... et e e 1
CLAMP = DO, 17 et ettt 1
CLAMP = DO, 3.7 et 1
SPACER - differ€ntial .......cooooiiieeieeee e s 1
I L I T S B G T 0] 1 (=T [ 2
WASHER - 1897 X 1,757 X L1307 oot e e e eeaees 2
[ L I ot £ (=Tt 1L St 2

casecoltingersoll.com



INDEX BRAKE ASSEMBLY

casecoltingersoll.com



INDEX

)
m
T

RN
QOWONOUANPA,WN=--

-_—
—_

—_
A WON

PART NO.

C26683
C47895
C18029
113-207
131-938
138-92
C18105
C17541
113-5
131-1102
C18278
C31993
C28978
141-54
132-310
C47142
C13526
C18305
132-333
C18306
113-426
192-23
129-105
129-163

BRAKE ASSEMBLY
DESCRIPTION REQD
PEDAL - brake (shown) (use before PIN 17193801) ......oooviiiiiiiiiiie e 1
PEDAL - brake (use PIN 17193801 and after) .......ccccoooveiicieieee e 1
BRACKET =S .. ..o et e e e e e e e e e e 2
BOLT = 3/8" X 17 NC NEBX et e et e e e e e e e e e e e e e s eeaaanes 4
NUT = 10CK 3/8" NC NEX ..ot 4
PIN = 1011 B/187 X BIA7 e 1
(IO 0F (G o1 £=1 (=TT 1
SPRING = Drake [OCK . ..eeeiieeeeee e e e e e e e e aae e e aeees 1
BOLT = 1/4” X 1-1/27 NC X ... 1
NUT = 10CK 1/4” NC NEX ..ot 1
SPRING - Brake retUIN . .....oeeeeeeeeeeeee et e e e eees 1
(RO DI o= | (=TT TP 1
LBV IS e e et 1
PIN = ClVIS ..ottt e e e e e e e e e e e e eanaas 1
PIN = GOt 1787 X 7 ettt 4
BAND = DraKe ...t e e et e e e e 1
[ VIR o1 1=V =N 2
F N R Y = To1 (U= (o 1
PIN = COttEI 1787 X 587 ..o e e e e e e e e e e e e eeeeaeas 1
BRACKET = PIVOL ..ottt ettt e e e e e e e e e e e e re e e e e e e e e snnnneeeas 1
BOLT = 1/27 X 2-3/4" NC X ... UAR
LOCKWASHER = 1727 et e e et e e e e e e eebaaas 2
NUT = 1727 NC NBX et e e e e e e e e e e e e e e e aeseaeneees 2
NUT = 3/87 = 24 .ot e e et e e e et e e e e e aeeaeeaaaas 1

casecoltingersoll.com



BUCKET AND ARM ASSEMBLY

INDEX

casecoltingersoll.com



INDEX

REF.

OCONOOTANPARWN= -

PART NO.

C47602
C47627
C17322
219-20
C18249
C47076
C33181
C17337
C17987
C47200
C44068
C17334
C47088
C17335
C17336
195-545
C28232
C18145
195-533
132-311
C47077
C13106
C17714
113-122
131-176
C12975
C47199

BUCKET AND ARM ASSEMBLY

DESCRIPTION

ARM ASSEMBLY - bucket lift (7020) (Shown) ......cccceevieirniennnnnnn.
ARM ASSEMBLY - bucket lift (7020BH) ........cccoeiieeiiiiiiieeiieeeee,
ARM - BUCKET ...
FITTING - IUD@ .o
LINK - bucket CyliNder ..........cooiiiiiiiiii e
BUCKET - loader 48" (7020BH)........coiiuieiiie e
BUCKET - loader 48” (7020) (ShOWN) .....oocuviiiiiiiiiiiiieeeeieee e
ROD - arm assembly mounting .........ccccooeviiieiiniiee e
L0 I I SR
PIN - cylinder mounting 3/4” X 3-1/27 ....ooiiiiii e
PIN = SPIral 1/4” X 17 .ot
PIN - bucket mounting, 3-5/16" (7020) ......ccceevoeriiieeeiee e
PIN - bucket mounting, 4” (7020BH) .........cccceiiiieiiiie e
| S
e L
WASHER - 13/327 ..ot
RING - retaining ...cocoooiiiiiieeec e
BUSHING - OIlIte .oeveiiiiiee e
WASHER - 1-17/167 oo
PIN - cotter 5/32” X 1-1/4" oo
EDGE - CUtting 487 .. ..o
COVER - lubrication fitting ..........ccooeviiiiiiiee e
PIN - cylinder mounting .......cccooooiiiiiiie e
BOLT - 5/16” - 18 X 1-1/2" e
NUT - 10CK 5/16” NEX ...eiiiiiiiiiiieiiee e
WASHER - .76” X 1.127 o
PIN - lift @rm 3/4” X 37 oo

casecoltingersoll.com



TRANSMISSION AND FINAL DRIVE

INDEX

casecoltingersoll.com



INDEX

REF.

R G G G G Y
QP WON_LAOOOVCONOOOPRWON -~

PART NO.

C26322
NSS
C12713
C26245
C26246
C13241
C13385
C13266
C28281
C24803
221-3
221-1842
C26249
C26250
C36935
132-310
C26342
126-128
C13196
C28241
192-19
187-C2
C47578
C37222
C14168
C47670
C30031
195-541
C12718
C33305
C14223
C46927
C14222
113-417
166-86
192-23
C46929

TRANSMISSION AND FINAL DRIVE

DESCRIPTION

CASE ASSEMBLY ..ottt ettt e e e
CASE - transmission (order assembly above) ..........ccccoeeceeeennneen.
BEARING - flanged .........coooiiiiiiiiiiiie e
BEARING - flanged .........ccooiiiiiiiiiiiie e
SEAL - @XI@ e
BEARING - SIEEVE ...ooiiiiiieeee e
BEARING - SIEEVE ...ooiiiiiieeee e
SEAL - Shift 100 ..oeeiiiieeee e
BEARING - r0Oll€r ..o
SEAL - Shaft ..
PLUG - filler and drain 3/8” square head ...........cccccevviieinnnnen.n.
PLUG - pipe 3/8” hex socket ........ccooviiiiiiiiiii e,

SHAFT -axle, Short R.-H. .oeeeeiee e

SHAFT - axle, long L.H. .o

COVER - tranSmIiSSION ......coccueiiiiieieeeeiesieiie e e e e e e e eseeaee e e e e e e e e eneneeees

PIN - COtter 178”7 X 17 it

RING - retainer, axle ..........ccccooiiiiiii i

KEY - woodruff, brake idler ...........cccoooiiiiiiiiiiee e

GASKET - tranSmIiSSION COVET .........eeviiiiiiiiieiiiiie e

BREATHER - tranSmiSSiON .........coooiiiiiiiiiiiiiiiiiiieeeeee e

LOCKWASHER - 1/4” ..ot

SCREW - 1/4” =20 X 17 18P +ooveeee et

FORK - Shift .oeeeeiiee e

ROD - gear Shift .......ooociiiiie e

NI =) =11 11 o SRR

GEAR - ClUSter input ..o

KIT - bolt (Set Of FOUT) ...vviiiiiiiie e

WASHER ...

WASHER - differential ...

BRAKE DRUM ...ttt e e ennee e

WASHER - SPACET ...

GEAR - brake idler ... ..o

RING - retainer, brake idler ...........ooooeveeeeiieiiceeeeee e

BOLT - 1/2” x 1-1/4” NC transaxle mounting .........ccccoccveiiiiineennnnen.

BOLT -1/2"-13 x1-1/4", 12 pt. flange ......ccoceeevvcvveeeeeiieeeeee e

LOCKWASHER = 1/27 ..ottt

DIFFERENTIAL - (also includes item 25) .........oocociiiiiiiiiie e,

casecoltingersoll.com

............................ 1
............................ 1



INDEX HYDRAULIC SYSTEM (PRIMARY)

(7020 Loader Tractor Only)
(Use before PIN 17193810)

AFTER THIS PIN

TO POWER

STEERING ™ (&
PUMP ,

T To POWER
‘& 7. STEERING
LY PUMP,

casecoltingersoll.com



INDEX

- ]
cwo~NouhwNn -1

NNMNNN_EA A A A A A
WN 20000 NOOOOPRWN =

24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39
40
41
42
43
44
45

PART NO.
C32170
217-179
218-5137
217-398
218-5117
C32107
214-255
C37230
C34186
218-5232
C33394
C32111
C47069
217-135
C15389
217-155
C33046
214-254
C32148
C32114
C44892
C44885
C46649
C46650
129-101
218-842
C33112
192-19
C25245
C47058
C46387
C32047
113-1
131-934
218-5065
218-836
218-5058
C46450
C33038
C33039
113-3
C32213
C47210
131-938
131-934
C22947
113-207

HYDRAULIC SYSTEM (PRIMARY)
(7020 Loader Tractor Only)
(Use before PIN 17193810) AFTER THIS PIN

DESCRIPTION REQ'D
PUMP - hydraulic (repairs Page 43) ....ccooiueiiiiiiieie it 1
FITTING - 1” hose x 1-5/16” - 12 (includes 218-5010 “O” riNg) ....ccccveevivvreererieeeeeenen. 1
FITTING - 5/8" O.D. x 7/8” - 14, 45° adjustable (includes 218-5007 “O” ring) ............. 1
FITTING - 3/4” hose x 7/8” - 14 (includes 218-5007 “O” riNG) ....ccccvveeeicrieeeeiiieeeeeeen 1
FITTING - 5/8” O.D. x 3/4” - 16, 90° adjustable (includes 218-5006 “O” ring) ............. 1
HOSE - 17 1.D. 90° pUMP INIEL ..o 1
L0 I 1Y e o o T PSRRI 2
HOSE - 3/4” I.D. pUMP INIEL .ooeoieiieeeee e 1
HOSE - pump to PTO (also use C47785 hose before PIN 17193533) ..........cccuuee 1
FITTING - 90° €IbOW 5/87 X 5/8” ...ttt 3
HOSE - pump to relief Valve ... 1
TUBE - pump to relief valve tee ... 1
HOSE - ol filter to 0il tank ........ .o 1
CONNECTOR - 90° 3/4” hose x 3/4” NPTF thread .........ccccccoeceeeiiiiiee e 1
O N Y | (U] o YRR 1
CONNECTOR - 3/4” hose x 3/4” NPTF thread ..........ccccoovviiiiiiiiiiee e 1
HOSE - 3/4” 1.D. x 19” (cut to required length) ..o, 1
CLAMP = hOSE T-1/4" ..ottt e et e e ettt e e e e st e e e s antaeeeeanreeenans 8
HOSE - 90° heat exchanger to manifold ... 1
TUBE - travel valve to manifold ............ccccooiiiiii e 1
MANIFOLD = FEIUIN ..ottt e e et e e e e nb e e e e enneeeeeenees 1
TUBE - manifold to relief Valve ..........oeeiiiiieeeeee e 1
VALVE - relief 1800 PSH......ccuviiiiiieeee ettt 1
CARTRIDGE - relief 1800 PSI ...t 1

N L Iy S PR 1
FITTING - tee swivel 5/8” tube X 7/8” = 14 .....eeeieeeee e 1
FITTING - tube reducer 5/8” {0 3/8" tUDE ........ooiiiiiiiieiee e 1
LOCKWASHER = /47 ...ttt ettt e e st e e e et e e e e ennees 3
FITTING - 5/8” tube x 3/4” - 14 (includes 218-5007 “O” riNG) ..eeeevvvereeeiiieeeeeiieee e 2
RESERVOIR = Ol .ttt e e e e 1
107N o 1 I =1 o | PSORRRPN 1
EXCHANGER = DAL ..ot e 1
BOLT = 1/47 = 20 X /27 .ottt ettt e e e e bae e e et ae e e e nre e e e enees 4
NUT - 1/47 - 20 flange 10CK .......eeiiiiiiieeee e 4
FITTING - 3/4” tube x 7/8” - 14 (includes 218-5006 “O” 1iNG) .c.ceerovererirerierenieeenieenns 1
FITTING - 3/87 tUDE X 3/87 186 ..eeeeieiiiee ettt e 1
FITTING - 3/8” tube x 3/4” - 16 (includes 218-5006 “O” FiNG) ...ceerovererieerieeenieeenieenns 1
TUBE - bucket valve “out” to return manifold ..o 1
FILTER ASSEMBLY ...ttt ettt ettt e e e entae e e e sntae e e e snneeeeennnees 1
I T o | T 1
BOLT = 1/47 = 20 X 3/4” ...ttt e e e stee e e et ae e e e ennteeeeenees 3
O I | (B o YRR 1
HOSE - hYArauliC .....eeiiieiiiecieeee et a e e e e et e e e e e e e e eneeees 1
NUT - 3/8" - 16 X flaNge [OCK .....eeevieeiiiiiieiee ettt UAR
NUT - 1/47 = 20 flange 10CK.........uuiieiiiiee ettt UAR
B I | =R 01/ (o o PSPPI 2
BOLT = 3/87 = 16 X 17 ooiieieie ettt ettt s et e et e e s st e e e snneae e e snnaeeesnnnneas UAR

casecoltingersoll.com



INDEX HYDRAULIC SYSTEM (PRIMARY) .
(7020 Loader Tractor Only) O @
(Use PIN 17193810 and after)

BEFORE THIS PIN

. R
TO POWER

STEERING ™ &)
PUMP

T2 TO POWER
‘577 STEERING

TO CHECK
VALVE

casecoltingersoll.com



INDEX

- ]
cwo~NouhwNn -1

NNMNNN_EA A A A A A
WN 20000 NOOOOPRWN =

24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39
40
41
42
43
44
45
46
47
48

PART NO.
C32170
217-179
218-5137
217-398
218-5117
C32107
214-255
C47964
C34186
218-5232
C33394
C32111
C47069
217-135
C15389
217-155
C33046
214-254
C32148
C32114
C44892
C47962
C46649
C46650
129-101
218-842
C33112
192-19
C25245
C47058
C46387
C32047
113-1
131-934
218-5065
218-836
218-5058
C46450
C33038
C33039
113-3
C32213
C47210
131-938
131-934
C22947
113-207
218-756
C33204
NSS

HYDRAULIC SYSTEM (PRIMARY)
(7020 Loader Tractor Only)
(Use PIN 17193810 and after) BEFORE THIS PIN

DESCRIPTION REQ'D
PUMP - hydraulic (repairs Page 43) ....ccooiueiiiiiiieie it 1
FITTING - 1” hose x 1-5/16” - 12 (includes 218-5010 “O” 1iNG) ...ecceeerererieeenieeeieeenns 1
FITTING - 5/8" O.D. x 7/8” - 14, 45° adjustable (includes 218-5007 “O” ring) ............. 1
FITTING - 3/4” hose x 7/8” - 14 (includes 218-5007 “O” FiNG) .-.eeeroeeereeerieeenieeenieenns 1
FITTING - 5/8” O.D. x 3/4” - 16, 90° adjustable (includes 218-5006 “O” ring) ............. 1
HOSE - 17 1.D. 90° pUMP INIEL ..o 1
L0 I 1Y e o o T PSRRI 2
HOSE - 3/4” I.D. pUMP INIEL .ooeoieiieeeee e 1
HOSE - pump to PTO (also use C47785 hose before PIN 17193533) ..........cccuuee 1
FITTING - 90° €lDOW 5/87 X 5/8” ...ttt 3
HOSE - pump to relief Valve ... 1
TUBE - pump to relief valve tee ... 1
HOSE - ol filter to 0il tank ........ .o 1
CONNECTOR - 90° 3/4” hose x 3/4” NPTF thread ...........cccooiiiiiiiiee e 1
O N Y | (U] o YRR 1
CONNECTOR - 3/4” hose x 3/4” NPTF thread ..........ccccoovviiiiiiiiiiee e 1
HOSE - 3/4” 1.D. x 19” (cut to required length) ..o, 1
CLAMP = hOSE T-1/4" ..ottt e et e e ettt e e e e st e e e s antaeeeeanreeenans 8
HOSE - 90° heat exchanger to manifold ... 1
TUBE - travel valve to manifold ............ccccooiiiiii e 1
MANIFOLD = FEIUIN ..ottt e e et e e e e nb e e e e enneeeeeenees 1
HOSE - 3/87 X 28.57 .ottt et e e e e s et e e e e ee e e e ae e e enees 1
VALVE - relief 1800 PSH......ccuveiiiiieeie ettt 1
CARTRIDGE - relief 1800 PSI ...ttt 1

N L I S SRR 1
FITTING - tee swivel 5/8” tube X 7/8” - 14 ... 1
FITTING - tube reducer 5/8” {0 3/8" tUDE .......c.coeeiiiiiieiee e 2
LOCKWASHER = /47 ...ttt ettt et e e e et e e e e st e e e e nnees 3
FITTING - 5/8” tube x 3/4” - 14 (includes 218-5007 “O” riNG) ..eeeevvveveeeiieeeeeiieee e 2
RESERVOIR = Ol .ttt ettt 1
107N o 1 I =1 o |G RPN 1
EXCHANGER - €At ..ot e 1
BOLT = 1/47 = 20 X /27 .ottt et e e rae e e e ae e e e nre e e e enees 4
NUT - 1/47 - 20 flange 10CK .......eeiiiiiiie e 4
FITTING - 3/4” tube x 7/8” - 14 (includes 218-5006 “O” 1iNG) ...ceeroveeerieeriiereiieeenieenns 1
FITTING - 3/8” UD€ X 3/8” 188 ..eeeeieeieiee et 1
FITTING - 3/8” tube x 3/4” - 16 (includes 218-5006 “O” 1iNG) ....ceeiovererieerieeenieeeieeenns 1
TUBE - bucket valve “out” to return manifold ..o 1
FILTER ASSEMBLY ...ttt ettt ettt e sntee e e e entae e e s snnee e e e snneeeeeennees 1
[ I o | P 1
BOLT = 1/47 = 20 X /47 ...ttt ettt e e e e stee e e et ae e e e neeeeeenees 3
O I | (0] o Y USRS 1
[ (O 15T R Yo | =T o SRR 1
NUT - 3/8" - 16 X flaNge [OCK .....eeeeeeeiiiiiieeie et UAR
NUT - 1/47 - 20 flange 10CK.........uviieiiiiee et UAR
TIE = NYION <.ttt e ettt e e st e e e sbe e e e e abae e e UAR
BOLT = 3/87 = 16 X 17 e iiiii e eteeee ettt ettt e st e e st e e s st e e s snnaaeeesnnaeeesnnnneas UAR
(07 T D G L Tt I SRR OTRRPN 1
FITTING - tee, 3/4” tube X 9/16” - 18 ..ot 1
HOSE -3/4” ID x 2-1/2” (Cut from C47964) .......ooeiiieiee et 1

casecoltingersoll.com



INDEX HYDRAULIC SYSTEM (PRIMARY)
(7020BH Backhoe Tractor Only)

) TOPOWER\\“\\\

STEERING

PUMP \ .“»

FROM BH
OUTLET ™™

~
(9) .
~
N
“
-
-

‘ o
®) Y02 TO POWER |
-7 sTEerRNG B0

PUMP

casecoltingersoll.com



INDEX

oo~NoubhwNn -0

HYDRAULIC SYSTEM (PRIMARY)
(7020BH Backhoe Tractor Only)

PART NO. DESCRIPTION REQ'D
C46971 PUMP - hydraulic (repairs PAgE 43) ....cccoccueiieiiiiiiee it e eiieee e seeee e seaee e e e s enaeee s 1
217-179 FITTING - 1” hose x 1-5/16” - 12 (includes 218-5010 “O” riNg) .....ccceeeviieeeeeiiieeeeeenen. 1
218-5107 FITTING - 5/8” O.D. x 7/8” - 14, 90° adjustable (includes 218-5007 “O” ring) ............. 2
217-393 FITTING - 3/4” hoS€ X 1-5/16" ..ot e 1
218-5062 FITTING - 5/8” tube x 7/8” - 14 (includes 218-5007 “O” riNG) ....ccevvvveeeiirereeeeiree e 1
C32107 HOSE - 17 1.D. 90° pUMP NI ..ooiiieeiiecceee e e 1
214-255 CLAMP = NOSE ...etiiiieiieiie ettt e et e e e ettt e e e e sat e e e e sstaeeesentaeeessntaeeeessneeeeanseaenans 2
C37230 HOSE - 3/4”7 1.D. pump inlet, 90° ....oooiiiiiieee et 1
C34186 HOSE - pump to travel valve ... 1
218-5232 FITTING - 90° elbow 5/8” X 5/8” tUDE ......evvviiiiiie et 2
C34187 HOSE - pump to backhoe inlet ..............uvveiiiiiii e 1
C44893 HOSE - backho@ OULIET .......coueiiiiiiiie e 1
C47069 HOSE - oil filter t0 0il tanK ..........oooiiiiii e e 1
217-135 CONNECTOR - 90° 3/4” hose x 3/4” NPTF thread .........cccccoiiiveiiiiie e 1
C15389 O | (0 o Y SRR 1
217-155 CONNECTOR - 3/4” hose x 3/4” NPTF thread ..........cccccoeviiieeiiiiii e 1
C33046 HOSE - 3/4” 1.D. x 19” (cut to required length) ..., 1
214-254 CLAMP = hOSE T-1/47 ..ottt et e st e e e et e e e e antae e e e sraeeeans 8
C32148 HOSE - 90° heat exchanger to manifold ............cccoocuiiii e 1
C32114 TUBE - travel valve to manifold ... 1
C44892 MANIFOLD = FELEUIN ...eiiiiiiiie ettt e e e et ee e s e st e e s e nnraeaeennseeeeennees 1
C44885 TUBE - manifold t0 relief Valve ..........occiiiiiii e 1
C46649 VALVE - relief 1800 PSl.....coeeiiieiiiee ettt e s e e 1
C46650 CARTRIDGE - relief 1800 PSI ......coiiiiie et 1
129-101 N L I I e SRR 1
218-842 FITTING - tee swivel 5/8” tube X 5/8” tUDE ........cocciiiiiiiiii e 2
C33112 FITTING - tube reducer 5/8” to 3/8” tube X 9/16 “ ........occiiiiiee e 1
192-19 LOCKWASHER = /47 ...ttt ettt e e e e e e et e e e 2
C25245 FITTING - 5/8” tube x 3/4” - 14 (includes 218-5007 “O” riNG) ....cevevvvveeeiiieeeeeiee e 2
C47058 RESERVOIR = Ol ..ttt e e e et e e e e nrae e e e nnaeeenees 1
C46387 107 Y o 1 I =T o | RS OPPRPN 1
C32047 EXCHANGER - hEat ......ooiiiiiiiie ettt e e e e 1
113-1 BOLT = 1/47 = 20 X /27 .ottt et e e et e e e stee e e e entae e e e enneeeeeenees 4
131-934 N[O I e B =g T T [ Yo QSRR 4
218-5065 FITTING - 3/4” tube x 7/8” - 14 (includes 218-5007 “O” riNG) ..cecevvveveeeriiieeeeeiire e 1
218-836 FITTING - 3/8”" tUDE X 3/8” 186 ...eeiieeiie et 1
218-5058 FITTING - 3/8” tube x 3/4” - 16 (includes 218-5006 “O” riNG) ....ccevvveveeriiiiereeiieeeeeene, 1
C46450 TUBE - bucket valve “out” to return manifold ...........ccoccoviiiiiiii e, 1
C33038 FILTER ASSEMBLY ...ttt ettt et e e et ee e e e b e e e e eare e e e ennees 1
C33039 FILTER = Ol 1ttt ettt ettt e e e e e e e e e e e e nsnaesnnnnee s 1
113-3 BOLT = 1/47 = 20 X 3/47 ..ottt e e e e e a e et e e e enees 3
121-21 BOLT - 1/47 - 20 X 1/2” flaNGE IOCK ....eeeeieiieeeieiiie ettt ettt e 1
113-207 BOLT = 3/87 = 16 X 17 i ieeiiee ettt ettt ettt e e ee e s e e e e e st ae e e e e nnae e e e ansteeeeenreeeenees 1
C46976 HOSE - backhoe power beyond to relief valve ..., 1
C32213 CLAMP = tUDE ..ottt e e ettt e e et e e e e st e e e e st e e e e anbeeeenees 1
C22947 B I | =S 01/ (o o TR URRRRRR UAR
131-938 NUT - 3/8" = 16 flANGE 1OCK ......vveieieeeiiieiieeee et e e 1
C47099 SLEEVE - ProteCHiVE 297 ...ttt 2
C47100 SLEEVE - ProteCHIVE 327 ..ottt e e a e e e 1
218-5254 FITTING - 3/4” - 16 x 1/2” female swivel NPSM (Includes 218-5007 “O” ring)............. 1
C25245 FITTING - 5/87 tUDE X 3/47 = 16 ..ottt 2
131-934 NUT - 1/47 - 20 flaNgE 10CK ......vveieiiiiie ettt e enes 1
C47210 [ (O 1S e o 1Yo = 11 ]SRRI 1
C47927 FITTING — power beyond in backhoe ..o 1

casecoltingersoll.com



INDEX HYDRAULIC STEERING AND DRIVE SYSTEM

HOSES TO FWD
MOTOR PORTS

casecoltingersoll.com



INDEX

)
m
n

OCONO AR WN -

INDEX

OCONOOAPRWN -

PART NO.

218-5058
C46524
C46525
C47106
C47107
129-127
C46447
C27991
218-5105
218-5005
C32399
C32125
C32027
C26443
113-601
192-25
129-107
195-C2
218-5057
C46523
C42592
129-122

218-5154
192-21
192-23
218-842
C45914
218-5062
218-5065
166-86
218-5232
C28949
C46957
C45909
C46972
C27764
129-102
218-5056
218-513
C47210
C25245
C47789
C31966

HYDRAULIC POWER STEERING SYSTEM

DESCRIPTION REQ’D
FITTING - 3/8” tube x 3/4” - 16 straight (includes “O” riNG) ......cccooeveviiiieeeiiiee e 1
TUBE - steering to loader valve (iN) ........cccciiiiiiiieeee e 1
TUBE - steering (in) to relief valve te€ .........ooviiiiiie e 1
WHEEL - StEEING ...eieeiieiiie ettt e e e e e e e e e e e s s e eeeeaeeeaannns 1
CAP - Steering WHEEI ......cooiiiiiiiiiiie e 1
[N 1O < S I ST 1
PUMP - steering, five port (repairs page 51) ..ooceeeiiiiiiiiiieee e 1
NUT - 5/16" - 24 aCOIMN, DIACK ..ot 4
FITTING - 90° elbow, adjustable 3/8” tube x 9/18” - 18 .....oiiiii i 2
B 0 11T TR TSSO PP 1
HOSE - steering pump (L.T.) to cylinder, 25”7 ... 1
HOSE - steering pump (R.T.) to cylinder, 317 ... 1
CYLINDER - StEEING ..ieeeiieiiiiiee ettt s s e e e e e e e 1
KIT = GASKEL .o 1
(210 I I T Ay I G U 1
LOCKWASHER = 5/87 ... ittt ettt et e st e e emee e e nee e enee e e eneeeennes 1
NUT = 5/87 = 10 ettt b et e e 1
WASHER ...t 4
FITTING - 3/8” tube x 9/16” - 18 (includes 218-5005 “O” 1iNg) ......cccovrrveerireerieeenneenn 5
TUBE - steering (0Ut) 10 retUrN t8€ .....ocooiieeeeee e 1
SCREW - #7 - 19 X 3/4” e UAR
NUT = 5/1687 = 24 ..ttt 1
HYDRAULIC DRIVE SYSTEM
PLUG - 1/27 = 20 ettt ettt ettt ettt ebe e b et e s UAR
LOCKWASHER - 3/8” ...ttt ettt sttt e nae e 2
LOCKWASHER - 1727 ettt ettt ettt e e e e e e emee e e sneeeenees 4
FITTING - 5/8” tube x 5/8” tube x 5/8” swivel tee .......c..covviiiiiiiii e 1
TUBE - travel valve to motor (IOWer POrt) ........ccueeeiiiiiiiiiiiiee e 1
FITTING - 5/8” tube x 7/8” - 14 (includes 218-5007 “O” FiNG) -.eeerceeereeerieeenieeenieeene 4
FITTING - 3/4” x 7/8” - 14 (includes 218-5007 “O” fiNG) ...ceeerereiieeeiieeeieeeneeeseee e 1
(210 I I iy 1 B0 Gt e 1 SR 4
FITTING - 90° elbow 5/8” tube X 5/8” UD€ .......ceeviiiiiiie e 1
SEAL - MOLOr t0 CASE .. .eeiiiiiiiiiie ettt s 1
MOTOR - hydraulic (repairs Page 49) ..o 1
VALVE - travel control (7020) (repairs Page 45) .....cc.eeeeiiiiieiiiiiiee e 1
VALVE - travel control (7020BH) (repairs page 45) ........cccceeiiieieeiiiieee e 1
SCREW = 5/167 = 18 X 1-1/47 .ottt 2
NUT = 5/1687 = 18 .t nae e 2
FITTING - 5/16” tube X 1/2” - 20 (7020) ......cveieireeiieie ettt 2
CAP = fItlING e UAR
HOSE - hydraulic 1727 X 7-1/27 ..o 1
FITTING - 5/8” tube x 3/4” - 16 (includes 218-5007 “O” riNG) .....cceevveerrreerireeriieeneeenn 2
VALVE = ChECK ..t 1
HOSE - 1/27 X 20” (10 FWD MOLOT) .ooiiiiieiiiiee ettt seeee e e e neaeee s 2

casecoltingersoll.com



casecoltingersoll.com



INDEX

)
m
n

O©CooONOOOPRhWN -

PART NO.

C18179
C26433
C26432
219-17
C13106
218-5057
C25162
C25161
218-533
218-443
C26439
720-303
C25164
187-1036
C25165
C25167
C26032
C32121
C25160
C25158
C25153
C26435
720-301
C47736
C4a7737
218-1022
214-262
C33218
C34808
195-518
C47996

HYDRAULIC SYSTEM (BUCKET CONTROL)

DESCRIPTION REQ'D
VALVE - bucket control (repairs page 47) .....c.eeeeeiieieiiiee et 1
CYLINDER - lift arm (repairs page 53) .....coocueiiiiiiieee et 2
CYLINDER - bucket (repairs page 53) .....ccoiciiiiiiiiiee e 1
FITTING - lubrication, straight ............coooiriii e 5
COVER - lubrication fithing ..........cueiiiiii e 5
FITTING - hydraulic (includes 218-5005 “O” MNG) ...c.eeeieiiimeeeriiiieee e erieeee e 2
TUBE - bucket valve t0 L.H. TOWET ......oooiiiiii e 1
TUBE - bucket valve t0 R.H. fOWET .......oouuiiiiie e 1
FITTING = 45 ittt et e ettt e e sttt e e e eate e e e s anteeeeesnbeeaeesreeeeeanes 1
FITTING = DYAraUlC ..ceeieiiiiiee et et e e e 1
TUBE - bUuCKEt CYIINAET ... 1
HOSE - BUCKET CYIINAET ..ot e e e e e 4
CLIP - tuUb& MOUNTING ...eeiiiiiiiiie ettt e e e e et e e e s eeae e e e nnnaeean 4
SCREW - 1/4” = 20 X 1/2” 1aPPING «eetteiiieiiee it eeiie e e sttt eeseee e st e e ssnseeeessneeeeesannseeeas 4
GROMMET = OWET ...ttt et e e st e e st e e s sntt e e e snseeeeessseeeesnnsseeesanneeean 2
FITTING - special 90° (includes 218-5005 “O” FiNG) ..eveevvciieeeeiiiiee e 2
TUBE - bucket valve to R.H. tOWEr ........oei e 1
TUBE - bucket valve t0 L.H. tOWEr ... 1
TUBE - bucket valve to R.H. tOWer ... ... e 1
TUBE - bucket valve to L.H. tOWEr ... 1
TUBE - lift cylinder, rod €nd ... 1
TUBE - lift cylinder, piSton €nd .......oooie e 2
HOSE - lift CYINAET ...t e e 4
TUBE - bucket cylinder R.H. ..o 1
TUBE - bucket cylinder L.H. ... 1
FITTING = DYAraUlC ..veeeiiiiiiee ettt ettt e et e e e enree e e 4
CLAMP = 2-5/1687 10 3-1/47 ..ottt ettt e e et e e e araee s 3
L0 I | o o T SRS 2
SCREW - 1/4” - 20 x 3/4” self tap, flange head ...........ccccciiiiiini, 2
WASHER = 1747 ettt e e e et e e e et e e e e sabaeaenreas 2
(O I | =1 o T= T | o ISP RPPR PR 1

casecoltingersoll.com



INDEX

PTO HYDRAULIC LINES (7020 Loader Tractor)

/

VALVE WORK PORTS

Cos o

casecoltingersoll.com



INDEX PTO HYDRAULIC LINES
(7020 Loader Tractor)

REF. PART NO. DESCRIPTION REQ'D
1 C47785 HOSE - pump to PTO (rear) (also use C34186 hose before PIN 17193533) .............
2 C47793 HOSE - travel valve to PTO ..o
3 C15389 CLAMP = tUDE ...ttt et e e e e st e e e e e e ae e e nnnaee s
4 113-3 BOLT = 1/47 = 20 X B/4” ..ottt ettt e et e e s st e e e e st e e e snntaeeeesnsaeaens
5 192-19 LOCKWASHER = /47 .ottt et et e e et e e s s e e e snnnaeaesnnaeeean
6 129-101 NUT = 1747 = 20 oottt e et e e e ettt e e e s ente e e e s sntaeeeesnbaeeeeasseeeesreneanans
7 218-5107 FITTING - 90° adjustable elbow (PTO inlet & outlet) .........ccccooiiiiiiiiiiiiee
8 218-5201 FITTING - 90° swivel 7/8” - 14 (PTO WOrK POItS) ....cocuviieeiiiiieeceieee e
9 218-5232 FITTING = 5/87 X 5/87 tUDE.....ccciieieiee ettt e

10 C32149 HOSE - PTO VaIVe (INlE1) ...eeeieiieieeeceee et

11 C47886 HOSE - PTO VaIVe (OULIEL) ...oeeeeieieee e

12 C46934 FITTING - PIP€ NIPPIE 1/27 et e

13 C37187 NIPPLE - quick disCONNECE (MAIE) ......eeviieiiieiiiieiee et

14 C37188 CONNECTOR - quick disconnect (femal€) ..........cceevveeiiiiiiiiiiieie e

15 C40641 107 Y o 11 ] PSSR

16 C40642 PLUG = AUSE ettt ettt e ettt e e e sttt e e e e st e e e snbeeeeesnteeneeeeeans

17 218-5062 FITTING - 5/8" tUDe X 7/8” = 14 .o

casecoltingersoll.com



INDEX HYDRAULIC PTO VALVE
LOADER TRACTORS

casecoltingersoll.com



INDEX PTO HYDRAULIC VALVE (7020 Loader Tractor)

REF. PART NO. DESCRIPTION REQ'D
1 C33426 VALVE - hydraulic (2100 PSI RElIET) ...ccoiiiiiiiiieiee et
2 83-56 SCREW = SEES/16” = 18 .ottt et e e et e e e st e e e enneeeaeenns
3 C26719 HOUSING - detent PIUNGET ...co.eeeieieiee ettt
4 C26718 SPRING - detent PIUNGET ......ooiiiiiiiie et e e e reee e ee
5 Cc26717 PLUNGER - detent ......ooiiiiiiie ettt a e
6 C26716 WASHER - aluminum, SEAI .......ooveeeeieeeeeeeee e UAR
7 165-143 SCREW - socket head 1/47 = 20 X 3/4” ...ooe oottt
8 C26715 BONNET = €N CAP ..uvveiieiiiiiie it ettt e e ettt e st e e s et e e e sssae e e e ensaeeesensteeeeenreeeeennes
9 113-110 BOLT = 5/167 = 18 X 2-T/47 ...ttt ettt e et e e nnnre e e e enes

10 C26714 SLEEVE - detent ...oooeeeeee e

11 195-526 WASHER .t e e et e e e et e e e e e e e e e aba e e e e araeaanan

12 C26721 SPRING - CENEIING ..ot

13 C26720 SPACER - deENt ..ooeeieiece e

14 C26713 SPACER = SPOOI ..ottt e re e e

15 C26708 POPPET = FEIET ..ottt e et eenree e e e

16 C26722 SPACER = €N CAP ..ottt ettt e a e

17 C26712 N [ I o= o R (=1 =) P EUPR SRR

18 C26710 WASHER - aluminum, Sl .......coooiiiiiiiiiiie e

19 C26711 SCREW - adjustment, relief ...........oooiiiiiiei e

20 C26709 SPRING - r€lIET ... e

21 C26707 RING = QU ..ottt e st e e et e e e e nbee e e e nbee e nees

22 C26706 QAT = = o T Yo PP

23 113-5 BOLT = 1/47 = 20 X 1=1/27 ettt ettt e e e et e e e nnte e e e s nnraeae e

24 192-19 LOCKWASHER = /47 ettt ettt e ettt e e s st e e e snnnae e e annaeee s

25 C28964 PIN = ClEVIS B/1B7 ..ottt e e ettt e e sttt e e e snte e e e s snteeeeesneeeeseeaenans

26 132-329 L | oo 1 (= RS OPRRRIN

27 C32156 BRACKET = handle ......oooiiiiiiie ettt e et e e e st e e e staee e e eneeeaens

28 C32155 HANDLE = VAIVE ...oiiiiiiiiee ettt ettt e ettt e e e sttt e e s ente e e e e sntaee e e sntneeeesneeenans

29 C32154 KINOB = DandIE .....oooiiiiiiii ittt e ettt e e s st e e e s snta e e e s sntaeeeesntaeeeesreeaenans

30 129-101 N L e SRR

31 C47233 BRACKET - VaIVE STOP -.-eeiiiiiiiieieie ittt e e e e e e

32 113-118 BOLT = 5/167 =18 X 5/87 ... ettt e et e e e e nnae e e e s entaee e s anraeenans

33 131-C2 NUT = 5/16” = 18 flanNge I0CK .....c.uviieiiiiiiee ettt enaeea e

INDEX PTO INTER-LOCK SWITCH ASSEMBLY (7020 Loader Tractor)

1 187-1328 SCREW -#8 - 18 X 3/8” SEIf tap ..vveeieiiiiieeceee et
2 C30275 SWITCH - neutral inter-IoCK .........coi i
3 C33696 SCREW =#4 - 40 X 1-1/87 oottt et e et e e e e e e
4 C33697 NUT =4 = 40 ittt e ettt e e e ettt e e e sttt e e e snteeeeeanbaeeeeaeeaanans
5 C37198 107 N1V 1 (o o [ RSO
6 C44029 RETAINER - SWILCh I@VET ....coiiiieiieeie e
7 C47307 BRACKET - SWiItCh MOUNT .....ooiiiiiiieiiiie e
8 113-2 BOLT = /47 = 20 X 5/8 ..ottt ettt e e st e e e nnte e e e s aneeeeens
9 192-19 LOCKWASHER = /47 ettt sttt e e annee e e snnaeee s

10 131-934 NUT - 1/4” - 20 flaNgE 10CK ...oeeiiiiiiee ittt et e e ens

casecoltingersoll.com



INDEX Loader Tractors

casecoltingersoll.com



INDEX

)
m
n

O©CoOoONOOPRWN -

INDEX

OCoONO O WN-

MAIN HYDRAULIC PUMP, COUPLING AND MOUNT
(7020 Loader Tractor)

PART NO. DESCRIPTION REQD
C47559 1Y (@10 1 o [ o ST 1
113-208 BOLT = 3/8” = 168 X 1-1/47 .ottt ettt nee e 2
131-938 NUT - 3/8" = 16 flANGE IOCK ......vveeiiiieieeee e e 2
113-310 BOLT = 7/187 - 14 X 17 oottt b e bttt sttt enne e 4
192-22 LOCKWASHER - 771687 ..ottt sttt et nnee e 4
C47794 COUPLING = PUMIP .ttiitietieitee ettt ettt sttt ettt sb e sttt ss bt bt e b e b e saeeanbeenbeenbeenbeens 1
C28321 KEY - 1/4” x 1/4” x 3/4” (engine shaft) ........ccocviiiiiiiii e 1
178-858 SCREW = SEE 5/168” X 3/8” ...ttt ettt st sae e e e eneas 2
126-13 KEY - 3/16” x 5/8” woodruff carbon (pump shaft) ........cccccoviiiiii e 1
C32170 PUMP - hydraulic, double (Loader Tractors Only).........ccccceeiiiiieeiiiieee e 1
C32955 KIT - seal (Main puUMP SECHON) ....cociiiii it e e e 1
C33110 SEAL - SNaft ..ot e 1
NSS SEAL -“V” (“V” Side tOWardS COVEI) .....ccoiiuiiiiiiiiieeiiiiieeeeiee e ee e e e 1
NSS L] = ST S 1
NSS ST 1= T | OSSR 1
NSS PLATE - wear (bronze side towards gears) .........ccceevieriiieiiiieiee e 1
NSS PLATE - thrust (bronze side towards gears) ..........cccceiiiiieeiiiiiei e 1
C33111 B I | S 2
C32956 KIT - seal (secondary pump SECHON) ......c.eeeiiiiiiiiiiiiiiee et 1
NSS SEAL - “V” (“V” side towards body) .......ccoccieiiriiie e 1
NSS L] = ST SR 1
NSS SHIELD = NEAL ..ottt ettt e e et e e snt e e et e e nne e e eneeeeneeeenees 1
NSS PLATE - wear (bronze side towards gears) ........cccoccceeiiiiieiiiiiiee e 1
C15732 B I | SRS 2
NSS SEAL - shaft (NOt USEA)........eiiiiiie e 1

MAIN HYDRAULIC PUMP, COUPLING AND MOUNT

(7020BH)
C47559 MOUNT = PUIMIP ittt e e e et e e e e e e ettt e e e e e e e e eaeababeeeeeaeeeseabareeeeeaeaansnes 1
113-208 BOLT - 3/8” - 16 X 1-1/47 ettt 2
131-938 NUT - 3/8” - 16 flang@ IOCK .......eeeiuiiiiiiiiiiie e e 2
113-310 11 I I s G TSR 4
192-22 LOCKWASHER = 77167 ..ottt ettt e e et e e e e e e e e e smeeeeeneeeanee 4
C43819 KEY - 3/16” X 17 (PUMP Shaft) ....ooiiiiiie e 1
C28321 KEY - 1/4” x 1/4” x 3/4” (engine shaft) ..o 1
C47794 OO 10 | I | N T o T o o TS 1
178-858 ST O T Y S 2
C46971 PUMP - hydraulic, double (Loader Backhoes only)..........ccccooiiiiiiiiiiiinie e 1
C43818 KIT - S€al, COMPIELE ..ot e e e e e e e eeaeeeeeennnes 1
NSS LTS = I o = Vo (U o RS 2
NSS N I T T S 2
NSS SEAL - WeAK PIate .. 2
NSS ]y IR =] 3 - | OSSR 1
NSS WASHER .ot 1
NSS “OT RING ettt 4
NSS PLUG - iNterNal ..o 1

casecoltingersoll.com



INDEX

(24

3o

SINEs
@/.f«%

2

TRAVEL SECTION RELIEF GROUP

LIFT SECTION DETENT GROUP

LIFT SECTION RELIEF GROUP p

HOLDING SECTION GROUP

casecoltingersoll.com



INDEX

REF.

- A
A WN_L2ODOONOOAPRWN—--

PART NO.

C46972
C45909
C29956
C28217
C28856
C29951
211-208
C21507
C17433
C17435
129-531
C26668
C28707
NSS
NSS
NSS
211-5
C17438
C28708
C17444
169-114
221-841
C21506
C26665
C26664
C26666
C26663
129-166
C29950
C47353
C47352
C47354
211-7
C30002

HYDR

DESCRIPTION

AULIC CONTROL VALVE (TRACTOR)

VALVE - control, two Spool (7020BH) .......cccuiiiiiiiiie e
VALVE - control, two SPOO0I (7020) .......oeviiiiiiieeiiiiiee ettt e e e enaee s
CAP = ©NA et
RO {1\ [T =Y o To [ o= o J USROS
] Y I o oo S
SPRING = CENEIING ...eeiiiiiiieie ittt
BALL - steel 5/16” (7.94MM) ....oiiiiii et e e seee e e eee e s e eeeas
SPRING = T€lIE ...t

SCREW

S relief @djUST oo

GASKET - relief adjuSt Cap .......veeiiiiiiiie e
CAP - QJUST SCTEW ...t e s e e e seeee s
) I N B oo o | PP PPPURPPRRPR
SPACER - detent .. ..o
SPRING - return (order C43926 kit, use Spring only) .......ccccceiriieieiiiiieee e

WASHE

R - return (order C43926 kit, use washer only) ........ccccoccvceeiiineinniiee e

SPRING - relief (order C21511 relief kit, use spring only) ........cccccviiiiiiiienninnn.
BALL - steel 3/16” (4.76 MM) ..ooiiiiiiiiiieiee e e e e e e s e e e e e e s e eeannns

COVER
SCREW

e (51 (= | R
e (51 (= 1 | R

5] o R (o =Y 1= o | T

SCREW

€0 1

[ I L o] o1 PR SPSRPRR

RETAIN
SCREW

ER -Dball seat ...
S AJUSTE, TEIIET ..o

(7S] (= I To 11 L] o | o J RSP RS
(07 - To |10 1S3 =T 4 SRS
SEAT - relief DAl ...

NUT - lo
WASHE
SCREW

Lo PP PP P TPPPPO
R - SPring retaining .....oooo e

BALL - steel 1/4” (6.35MmM) ...

KIT - seal

casecoltingersoll.com



INDEX BUCKET CONTROL

VALVE

(®
b

b

9y 0@

casecoltingersoll.com



INDEX

)
m
n

OCoONO O WN -

INDEX

O©CooONOOOPRhWN -

PART NO.

C18179
NSS
NSS
NSS
C28989
C28856
221-843
C26431
C13200
195-510
193-524
C18847
169-114
C17440
C17441
C13200
C17439
C17438
211-7
C17444
C17443
195-521
113-17
131-1102
C18846
C18851

C24445
C16714
C46488
C46481
195-533
132-321
C34744
C34745
195-521
132-320
141-2
132-329

HYDRAULIC CONTROL VALVE (BUCKET)

DESCRIPTION REQD

VALVE - bUCKE CONEIOI ... e
BODY - valve (order C18179 VaIVE) .......oooviiiiiiiiiiiiee et
SPOOL - valve (order C18179 ValVe) .......cvviiiiiiieiiiiiie et
SPOOL - valve (order C18179 ValVe) .......ovviiiiiiieiiiie et
SEAL - “O7 1iNG, SPOOI ...t a e
SEAL - “O7 1iNG, SPOOI ... e e e e e e
PLUG - 3/ ettt ettt ettt ettt e et e e eae e e e m e e e eae e e eteeeeee e enteeeaneeeneeeas
SPRING - reIUMN .ot e e e e e e e e e ee e e e e anne
SPACER . ettt e e saeeenneas
WASHER ettt ettt et e e a e e et e e ne e e e te e e enneeaneeeneeans
ST O SR
COVER - CeNEIING oo e e sbe e
SCREW = COVET ...ttt ettt ettt e ettt e e s et e e e abeeeeeaneeeens
LTS | SR
SPRING = FEIUMN .ot e e e e e e e e e e e s s nnnaeeeeaeenannns
SPACER - detent ... e
[ ] A I Yo Yo | RS
COVER - detent ..o
BALL - Ste@I 1/4” .o
SPRING - detent .....coociiiiiie s
SCREW - detent ......ooiiiiiii s
WASHER = FEHUIN .

BOLT - valve mounting 1/4” X 1-1/4" NC h&X ......ccuuvviiiiiiieiiiiii e e

NUT - 10CK 1747 NC REX ..ttt et be e

KIT - spring, center (includes items 22, 23, 24, 25, 26 and 27) .....ccccceevceveeeicieeeeeneen.

KIT - detent (includes items 14, 15, 16, 17, 18, 19, 20 and 22) .......c..cccceveeeeciieeeeennnen.

BUCKET CONTROL LINKAGE

BRACKET = PIVOL eeeiiiiiieiie ettt e et e e e st e e e sarae e e snnee s
BUSHING - pivOt Bracket ........ooooeiiii e
LEVER = DUCKET CONIOL ... e e
GRIP - lever, bUCKEt CONTIOI ..........ovveeieieeeeeeeee e e
A SHE R = 127 e e e ettt
[ LR oo 1 (= G T Y20t LR
[\ Q7= VY
LINK = VAIVE 3-3/47 ...t e e e e e e e e e e e e e e aaeaeees
QAN o | =1 oY i
PIN = COEI 3/327 X /47 ..ottt bbb e b abababasssassssssssssnsssnnreres
PIN = CIEVIS .. ettt et e e e e e et e e e e e e e ees b e e eeaeaeaenes
PIN = COEI 1/1687 X B/4” ..ottt bbbt b b ababasasssassssssssssnsssnnrnres

casecoltingersoll.com



casecoltingersoll.com



INDEX HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
C46957 MOTOR = RYArauliC ....eeeiieiiiiie ettt et e e e e e ensae e e e nnnaeas
1 C47089 BOLT = 3/87 = 24 ..ottt et
2 C31309 (01O XY = = o o PRSP
3 C31310 COMMUTATOR AND RING SET ..ottt ettt
4 C31311 MANIFOLD ..ottt ettt e e e e e e e e e s bae e e e e ntee e e e enaeeeeenreeennnees
5 C47090 ROTOR ASSEMBLY ...ttt ettt e e s st e e s st e e e s sbaeeessnaeeaeanns
6 C31314 PLATE = WEAK ...ttt ettt et e ettt e e et e e e et e e e e entae e e e entaeeeeensaeeeeennees
7 C47091 LINK = dFIVE oottt e e e e e e e tae e e e ean e e e e e
8 C31317 BEARING = thrUSt ...oooiiiiiiie ettt e e e e saane e
9 C47092 SHAFT = COUPIING ettt e et e e s e e s eanre e e s anaees
10 C31319 WASHER = thrust .....eeeeeeee et e
11 C31320 BEARING - thrust ...t
12 C31321 HOUSING - driVE ©NA ....eeiiiieee ettt ettt e e e
13 C31322 BEARING - OULET ...ooieiieiii ettt ettt e et e e snteeenneeesnneeenneeens
C31323 NI T Y- | PR
14 NSS SEAL - cOmMMUEATOr FING .ooeiiiiiiiiecee e e
15 NSS ] I 1oV PRSPPI
16 NSS ] I 1oV PRSPPI
17 NSS WASHER = DACKUD ..ottt st et snee e
18 NSS SEAL - dirt (NOT USEA) ..ttt e e e e s es

casecoltingersoll.com



casecoltingersoll.com



INDEX MANUAL PUMP (POWER STEERING)

REF. PART NO. DESCRIPTION REQ’D

C46447 PUMP - steering, manual, five port (ShOWN)..........cccoiiiiiiiie e

1 129-127 I LU S S T OSSR
C46453 KIT - seal (for five port StEering PUMP) ......ooviiiiiiiiiiiie e

2 NSS SEAL = TACE ..ttt

3 NSS “O" RING ettt et et e et e e te e e se e e emeeeeneeeeaneeeeneeenn UAR

4 NSS RING = SN ..ttt e e e e ae e e e neens

5 NSS “O RING .ttt ettt ettt ettt e e e ee e e te e e eaee e e teeesneeeaneeeeanneeeaneeens

6 NSS SEAL - COMMUEATON ....ceiiiiiiiieiiieiee e

casecoltingersoll.com



INDEX CYLINDER - LIFT ARM

INDEX CYLINDER - BUCKET

casecoltingersoll.com



INDEX

REF.

OOk, WN

OO WN

PART NO.

C26433
C26445
NSS
NSS
NSS
NSS
NSS

C26432
C26444
NSS
NSS
NSS
NSS
NSS

CYLINDER - LIFT ARM

DESCRIPTION REQ’D

CYLINDER = Tift @M oottt e e e et e e e s e e e s enaee s 2

I Y= | PR 1
ST L I T/ o T SR 1
“O" RING AND SEAL - TO ...eviiiiiiiiee ettt ettt e st e e s sntae e e s snraneeeanes 1
O {1 T oo T | USSP 1
SEAL - PISION ..t e e e e aarens 2
“O7 RING = PISION ..ot e et e e e e e e s e e e e e e eeenaes 1

CYLINDER - BUCKET

CYLINDER = BUCKE! ...t s e e 1
L I 1= | S EEE 1
SEAL = WIPET ..ttt et e e e e e anneeas 1
“O” RING AND SEAL = FOQ ..ottt e e e e e e e e e e e e e snneeeeeeas 1
SO N 11\ L€ T oo o SR 1
] IR o] £ (o o SO 2
SO N o1\ L€ T £ o] o SR 1

casecoltingersoll.com



INDEX TRAVEL CONTROL LINKAGE

[C T
. 1
Ul
1 b = i
WL T e
LI A = i O
o LI NN A
~ T NS NN
Sl mEsm

g AL \@

casecoltingersoll.com



INDEX

)
m
Bl

—
QOWONOURAWN-—-

WWWWWWWNNNDNNNNNNN_2222a A
OO PWON_O0OO0OONOOODAPRWON_AOCOONOOOARARWN -

PART NO.

C29801
C29764
C29800
132-334
192-20
C26680
C26424
129-102
C18277
C17551
C26266
C18391
195-533
131-165
C23514
C46487
193-29
129-102
C29803
195-521
C19025
129-122
132-333
C46481
353-442
195-520
C19377
C33315
113-102
C47890
C31499
C47893
C30817
219-403
131-930
C47887

TRAVEL CONTROL LINKAGE

DESCRIPTION REQ'D
ARM = CONIIOL ...t e e e e e et r e e e e e e e st eeeeaeeeeeannnaneeeeeeeanns 1
BUSHING = DAl ..ottt e e e e e e naaae e e s 1
BUSHING = DAl ...oeiiiiiiiic ettt et e e e s et e e e e ntee e e e nnnae e enees 1
PIN = COtEI 1/87 X BI47 oottt e et e e e s st e e e s sntae e e s saeeaeans 1
LOCKWASHER = 5/187 ..ottt ettt et e et e e et e e s ssnee e e snnneeesnnnseeens 3
PEDAL - travel control (use before PIN 17193801) .....c..ooviiiiiiieiiiee e 1
ROD - pedal CONTIOL .......ueeiiiieiiie e e e e e e e e aba e e e aeaaas 1
NUT = 5716”7 NC NEX .ttt ettt et e ettt e e e et e e e e enbee e e e nnee e e e 1
SPRING - pedal retUrn ... e 1
[ I 2 e 11 o SO USRPTRRRRN 1
BUSHING = NYION ..ottt ettt e et e e e e st e e e e st e e e e e snbeeeeaeaneaeans 1
WASHER = SPING ..ottt s e e e e e e nees 1
WASHER = 1727 oot e e e e et e e e et e e e e enb e e e e e ente e e enres 3
NUT = 1727 NC NEX OCK ...ttt 2
FOLLOWER = CAM ..ottt ettt ettt e et e e e s st e e e s sntaeeessnraeeesannnneeans 1
LEVER - direction CONLIOl .......oooiiiee et e e e 1
LOCKWASHER - 5/16” (internal t00th) .......c..coiiiiiiiii e 2
NUT = 5/16” = 18 N.C. NEX eveiieiiiiiie ettt ettt e e et e e e e nte e e e 2
ROD - VaIVE CONMIOI ...t et e e e st e e e e nte e e e e nneeeeenees 1
WASHER = 5/187 ...ttt et e s et e e e e e e e nnbeee e e nees 1
=7 I 1 | N SR OPRSOTRRR 1
NUT = 5/16”7 NF NEX .ttt st e e et e e s sneee e 1
PIN = COtEr 1/87 X B/8” ..ottt e et eare e e 1
GRIP = CONIOIIEVET ...t e et e e e e e s e st e e e e e e ennneeees 1
BUSHING = I8VET ..ottt ettt e e ettt e e e et e e e e st e e s s ba e e e e esabeeeeeaaeeaeans 1
QTS ot =Y o 7= T =Y PSR UAR
WASHER - Spacer, 1/327 ..ottt aaaeraanans UAR
BRACKET - VaIVe CONIOL ....eeiiiiiiiiiie ettt e et e e e st e e e s entaeeeesnneeens 1
BOLT = 5/16” X 3/4” N.C. NEX eeiiiiuiiiie ittt ettt et ee e et e e e snee e e e snnaeeaens 2
PEDAL - travel control (use PIN 17193801 and after) .........ccccoeceeiiviiiie e 1
BOLT - shoulder (use PIN 17193801 and after) .........cccooociiiiiiiiec e 1
LINK - travel pedal (use PIN 17193801 and after) .........ccccoveeieeeiiiiiceeeee e, 1
PUSHNUT - 3/8” (use PIN 17193801 and after) ........cccoveeieeeiiiieeee e 2
FITTING - grease (use PIN 17193801 and after) ........cccccooviiiiiiiiiieeeee e 1
NUT - 1/2" - 13 flange lock (use PIN 17193801 and after) .........cccccevviiieiiiiiiiiiiieees 1
ROD - travel (use PIN 17193801 and after) ... 1

casecoltingersoll.com



INDEX ELECTRICAL SYSTEM
(Before PIN 17193801) AFTER THIS PIN

HOURMETER FWD

e

HEADLIGHTS @_» = _‘_@
® Q

() +)

HEADLIGHTS
SWITCH
QAMPMETER
FWD
| S— FRONT AXLE
| CLUTCH

o]

IGNITION
SWITCH

CHASSIS

ENGINE

CARB. SOLcl
ALT. Gf
GRD. MAG

OIL sw.

I
;
LG
}FJH)
)
8
©

T ——=23

ENGINE
THROTTLE
"LOW" IDLE
ﬁ SWITCH
%J "o
30 AMP FUSE ) (+) I
I E— L~
BATTERY @._,_ ﬁ/\
[—— W
SOLENOID '\
Mt TRANSAXLE HIILO
FWD CLUTCH PN RANGE SELECTOR
ON -OFE _’E_ M SWITCH

“N"START_’@_ =T e :

LOADER ONLY

(19

OPERATOR
PRESENCE
\o____SWITCH___ _,

casecoltingersoll.com



INDEX

REF.

QOWoOO~NOUBDWN-

PART NO.
C47564
C31947
C30260
C24460
C30279
C46528
C25243
C32178
C43044
C41010
C30267
C32407
C30275
C29413
C45917
C46875
C47565
C25338
C30279
C33024
C45537
C47708
C31943
NSS
C44169

ELECTRICAL SYSTEM
(Before PIN 17193801) | AFTER THIS PIN

DESCRIPTION REQ'D
HARNESS - WIr€, MaIN ...t e e e e e e e e e e e 1
KIT = fUSE NOIAET ... e e 1
(LT e {0 I o ] o J RPN 1
CONNECTOR - ignition SWItCh .........ociiiiiiiiiiiiieiie e 1
CONNECTOR - inter-lock SWItCh .........cooiiiiiiiii e 3
CONNECTOR - €NGINE ...t et 1
CONNECTOR = FWD CIULCRN ...ttt 1
HEADLIGHT - 12 volt (repairs page 61) ......coooiieiiiiiiiee e 2
SWITCH - headlight ........cocuviiiiiie e ennaee e 1
BATTERY = 12 VOIE ..ottt e e et e e s st e e e srae e e e enseeaeenes 1
YT Al @1 o IR To 1 (7] o ISR 1
(A= N T o1 o] o [PPSR 2
SWITCH = INEEI-IOCK ...eveiieiiiiie ettt re e e e UAR
AMMETER = 12 VOIE oottt e e e eaee e e e 1
HOURMETER = 12 VOIE ...ttt et 1
CABLE - battery t0 SOIEN0IA .........cuviiiiiiie e 1
HARNESS - wire, rear PTO (7020) ....ooooiuiieeiiiee et 1
CONNECTOR - seat switch (7020) ......ccoiiieieeiiiiiee e 1
CONNECTOR - inter-lock switch (7020) ......ccooiiiiiiiiiiieeee e 2
SOLENOID = StArt ..ottt e e e st e e s sn e e snn e e ennae s 1
SWITCH = SEAL ...ttt e e e e e e e e e e e e e e nneneeee e s 1
SWITCH - iNtEr-IOCK ... e e e e e e e e e e e 1
CABLE - battery ground .........ooociiiieiiiiiee ettt et e e e e e 2
SWITCH - FWD (USE CA7T497 Kit)....eeeioeeeieeieiiiiee e e et et e st e e sieee e e e e enaeeas 1
CONNECTOR - headlight ........coouiiiiiiiie et 2

casecoltingersoll.com



INDEX ELECTRICAL SYSTEM
(PIN 17193801 and after) | BEFORE THIS PIN

: “@ Fwp  LIGHTFWD

HOURMETER SaToM
= ‘®
HEADLIGHTS \t : :

HEADLIGHTS
Q AMPMETER

—

o]

FWD
FRONT AXLE
CLUTCH

IGNITION
SWITCH

CHASSIS

ENGINE

CARB. SOLcl
ALT. Gf
GRD. MAG

OIL sw.

T ——=23

ENGINE
THROTTLE
"LOW" IDLE
ﬁ SWITCH
%J "o
30 AMP FUSE ) (+) I
I E— L~
BATTERY @._,_ ﬁ/\
[—— W
SOLENOID '\
A TRANSAXLE HIILO
FWD CLUTCH P N RANGE SELECTOR
ON -OFE _’E_ M SWITCH

“N"START_’@_ =TT :

SEAT SWITCH

R —

L

LOADER ONLY

OPERATOR
PRESENCE

1
|
1
1
1
|
PTO |
|
1
|
1
1
\o____SWITCH___ _,

casecoltingersoll.com



INDEX

REF.

QOWoOO~NOUODWN-

PART NO.
C47564
C31947
C30260
C24460
C30279
C46528
C25243
C32178
C43044
C41010
C30267
C32407
C30275
C29413
C45917
C46875
C47565
C25338
C30279
C33024
C45537
C47708
C31943
C47928
C45536
C44169

ELECTRICAL SYSTEM
(PIN 17193801 and after) | BEFORE THIS PIN

DESCRIPTION REQ'D
HARNESS - WIr€, MaIN ...t e e e e e e e e e e e 1
KIT = fUSE NOIAET ... e e 1
(LT e {0 I o ] o J RPN 1
CONNECTOR - ignition SWItCh .........ociiiiiiiiiiiiieiie e 1
CONNECTOR - inter-lock SWItCh .........cooiiiiiiiii e 3
CONNECTOR - €NGINE ...t et 1
CONNECTOR = FWD CIULCR .. 1
HEADLIGHT - 12 volt (repairs page 61) ......coooiiiiiiiiiiiee et 2
SWITCH - headlight ........cooiiiiiiiee e e e neeee s 1
BATTERY = 12 VOIE ..eeeiiiiiiiie ettt e e e st e e s st e e e e sraeeaeenreeaeanes 1
AT Al 01 o IR To 1 (7] o ISR 1
(S N T o1 o] o [ PRSP 2
SWITCH = INEEI-IOCK ...vviiieiiiiie et eeee e e e UAR
AMMETER = 12 VOIE oot e e e e e e e 1
HOURMETER = 12 VOIE ...ttt 1
CABLE - battery t0 SOIEN0IA ........c.ceviiiiiiiec e 1
HARNESS - wire, rear PTO (7020) ....oooooviieeiiiee ettt 1
CONNECTOR - seat switch (7020) .....cccoiiiiiieiiiiiee e 1
CONNECTOR - inter-lock switch (7020) ......ccoooiiiiiiiiiiee e 2
SOLENOID = Start ..ottt et e et e e e s e e ann e e e e e ennae s 1
SWITCH = SEAL ...t e e e e e et e e e e e e e e nnennea e an 1
SWITCH - iNtEr-IOCK ... e e e e e e e e e e e 1
CABLE - battery groUnd ..........oociiiiiiiiiiie et e e e e e e snnae e s ennaeeas 2
SWITCH = FWD ettt ettt et e et e e sttt e e s s e e e s anseeeesansseeeeannsenan 1
[ (€] o 8 I T [ o= o SRS PPRR 1
CONNECTOR - headlight ........cooiiiiiiiiee et s 2

casecoltingersoll.com



INDEX ELECTRICAL SYSTEM HARDWARE

INDEX HEADLIGHT ASSEMBLY

casecoltingersoll.com



INDEX
REF.

OCoONOOPRWN -

N —

ook Ww

INDEX

PART NO.

C33475
131-934
192-19
182-10
C33697
C22947
131-971
129-27
192-18
C24069
C32396
C32397
C19521
113-3
129-101
C32407
193-63
195-518
C28962
C44079
C32455
C47929
214-103

131-629
187-1334
C32178
NSS
C28932
C14304
C22573

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION REQ'D
RETAINER - DAtEIY ...ttt 1
NUT - 1/47 - 20 flange 10CK .......oeiiiiiiieee e 2
LOCKWASHER = 1/47 ..ottt ettt et e et e st e e e mteeene e e smeeeennneeans 2
SCREW = #4 = 40 X 7187 ..ottt ettt seee e et e e sneeesnneeennneens 2
N L I | S S 2
I = SO UAR
NUT - #8 - 32 flange IOCK ... 2
N L I O SR 4
LOCKWASHER = #10 ..ottt ettt nnne e e 2
COVER - battery positive terminal ............cccuviiiiiii e 1
NUT = SWITCR ettt 1
CAP = MU e et 1
CLIP = WIF ettt ettt et UAR
BOLT - 1/47 = 20 X B/47 oottt et 4
N LU I e O PRSP OPR 4
A= e T o1 o] o [PPSR 1
LOCKWASHER - 5/8” ...ttt ettt st et e e naee e 1
WASHER - /47 ettt b e st ae e 4
CLIP = WM ettt ettt st ettt et shb e e st e e e bt e e sabe e e saeenne e 1
INSULATOR - starter terminal ..........oooouiiiiiiiii e 1
O I | OSSPSR UAR
BOOT - toggle switch (use PIN 17193801 and after) .........cccoooiieiiiiii e 1
CLAMP - hose, FWD indicator light retainer (use PIN 17193801 and after) ............... 1
HEADLIGHT ASSEMBLY
RETAINER - headlight ..........ooiiiiiiii e 4
SCREW - #8 X /27 ettt bbbt s 4
HEADLIGHT ASSEMBLY ..ottt sttt sttt be et be e sbe e saneeen 2
RECEPTACLE - headlight (order headlight assembly) .........ccccccviiiiiiieiniiieee e, 1
BULB - headlight ... ..ottt 1
GASKET - headlight .........ooiiieieee et 2
LENS - headlight .......ooooiii et 1

casecoltingersoll.com



INDEX

GNMoN T
START @

(1)

(12

& O @

RAMGE SELECTOR)

O

@ OIL ONLY

®

. ®

GASOLINE
ONLY

SLOw

TRAVEL
CONTROL

FAST

Q

IMPORTANT

HOSE COMMECTION MUST BE AS SHOWN TO PREVENT DAMAGE TO EQUIPMENT
INITIAL INSTALLATION OF HOSES & FITTINGS SEE OPERATORS MANUAL

BACKH! ISCONMNECTED

BEYOND WITH ELBOW
2. CAP RETUAN ON TRACTOR
3. BACKHOE VALVE

A RETURN-PLUG

0 SUPPLY-CAP

C. POWER BEYOMD-CAP

ECT PUMP SUPFLY TO POWER

ACKHOE CONNECTED

MADE IN USA

A WARNING

READ OPERATOR'S MANUALS.
KNOW LOCATION & FUNCTION OF ALL CONTROLS.
BEFORE STARTING ENGINE: DISENGAGE PTO & PLACE
TRAVEL CONTROL IN NEUTRAL.
USE LOW GEAR ON HILLS & RAMPS.
BACK UP STEEP HILLS & RAMPS,
DRIVE FORWARD GOING DOWN STEEP HILLS & RAMPS.
KEEP ALL GUARDS, SHIELDS & SAFETY SWITCHES
IN PLACE & WORKING.
CLEAN WORK AREA OF THINGS THAT COULD
BE THROWN BY THE BLADES.

DO NOT MOW WHEN CHILDREN OR OTHERS ARE AROUND

NEVER CARRY CHILDREN.

LOOK DOWN & BEHIND BEFORE AND WHILE BACKING.

GO UP AND DOWN SLOPES, NOT ACROSS.

IF MACHINE STOPS GOING UPHILL, STOP BLADES
AND BACK DOWN SLOWLY.

AVOID SUDDEN TURNS.

FAILURE TO OBSERVE THESE PRECAUTIONS
COULD RESULT IN SERIOUS INJURY OR DEATH.

casecoltingersoll.com

FUSE

30 AMP

INGERSOLL




INDEX
REF.

OCoONOOPRWN -

PART NO.

C34747
C47606
C46326
C14539
C14066
C47937
C34775
C4a7147
C46958
C34750
C34769
C32093
C34749
C34777
C34772
C34773
C34184
NSS*

C37197
C47757

DECALS

DESCRIPTION REQ'D
DECAL - instrument panel ... 1
D] O N I 4010 S 2
DECAL - “WaINiNgG” ...cooieeeiieiieiee ettt sttt et e e et e e e e anbbe e e e enbe e e e enees 1
DECAL - 0il, hydrauliC r&€SEIVOIT .......cciiiieiiie et e e e e e e e e e eeneees 1
DECAL - gASOIINE ....coiiiiiiiieiiie ettt e e e e e e et 1
DECAL - “FWD” switch (current production) (switch with separate warning light) ....... 1
DECAL - travel CONTIOl ... e e e e 1
DECAL - range SEIECION ....oiiiiiiiiiiiiiiie ettt 1
DECAL - “Important” hose routing (7020BH) ...........oveiiiiiiiiieeeeee e 1
DECAL - fUSE ..ttt 1
DECAL - “INGERSOLL” loader arms and backhoe ............ccccooiiiiiiiniiiiniecieee UAR
DECAL - “INGERSOLL” front skid pan and back of seat .............cccooeciiiiiiieeiiiicinne, 2
DECAL - ignition SWItCh ........uiiiiiiii e 1
DECAL - fUBL et 1
DECAL - stripe (red and black) (7T020BH) ........ccoiiiiiieiiiee e 4
DECAL - stripe (silver and black) (7020) .........ooeiiiiiieeiiiee e 2
D] O N I - o [P R R PROPR 1
DECAL - “FWD” use with illuminated switch (early production) .............cccceeviiieeennen. 1
DECAL - steering Wheel CENTEI ........oooiiiiiie e 1
[ L@ N I T 5 S 2

* Use C47937 decal and modify to fit.

casecoltingersoll.com



INDEX BACKHOE MOUNTING COMPONENTS (7020BH)

casecoltingersoll.com



INDEX

)
m
T

RN
QOWONOOARNRARPRWN=_--~

P
_

PART NO.

113-705
113-730
C46983
131-C3

C32077
C33164
C32079
113-103
C11906
131-911
C32081

C33270
C46965
C46966

BACKHOE MOUNTING COMPONENTS (7020BH)

DESCRIPTION REQ'D
BOLT - 3/47 = 10 X 2-1/27 <ot UAR
BOLT - 3/47 - 10 X 2-3/47 ettt UAR
SHIELD = OSE ....eeiiiiiiiiee ettt ettt ettt e e e et e e e s ante e e e e anteeeeeanbaaeesanraeeeanes 1
NUT = 3/47 = 1O TOCK ettt ettt ettt e st e e sae e e snee e 10
ARM - lower R.H. (SNOWN) ..o 1
o Y oY I o S 1
o 1Y o o 1= SR 2
BOLT - 57167 = 18 X 17 ettt et et 2
WASHER - 3/47 ettt ettt e e et e e en e e e eae e e e nteeanee e enneeenneeennes 6
NUT - 5/167 - 18 flange 10CK ......ceiiiiiiiieie e 2
e I I =Y | USSR 1
BOLT - 1/27 - 13 X 1-1/27 flaNge .. 4
BRACKET - mounting L. H. e 1
BRACKET - mounting (Shown) R. H. ..o 1

casecoltingersoll.com



INDEX

HYDRAULIC LIFT CONTROL (7020)

_ G//’/_\"
~ AN
—~ AN S —
R ~ vy
N Y =
AT S

Lo =0

N e . e
—T % s

1 2 =
WL T e

L) ~ B m ol WO

-
~ AR NN
~ TN WS BN
s EE e e
- =T L
3

o<}

INDEX

MODEL F27 HITCH ADAPTER

casecoltingersoll.com



)
m
n

_
WN -0

ABOWON -

O©CoONOOO PR WN -

INDEX

PART NO.

C19384
C19025
129-122
C26266
C46498
195-533
132-310
C46481
353-442
C17551
218-5056
132-320
195-518

INDEX

NSS
C14568
22-844
129-105

HYDRAULIC LIFT CONTROL (7020)

DESCRIPTION REQ'D
(RO ] I 111 o] (o 1
[ L ] R, 1
I L Y L 1N U=, 1
BUSHING = NYION .ttt ettt e e s sb e e e e sbe e e 1
I AV =y o e 11 aoto] o] 1 (o) 1
WASHER = 5/87 ...ttt b b bab e b asesesasasssassssssssnsssssssnsssnsnnnnrnrernres 1
Ll LU oo 1 (= St 1< St 1
L€ 111 011 P SPRRP 1
BUSHING = IEVEF ..ottt e e e e e e e e e e e s e e e e e e e e s e anneeaaaeas 1
]S O o (o] o PRSPPI 1
FITTING = 5/16” tUDE X 1/27 = 20 ... 2
PIN = COEI 3/327 X BIA47 .o a s 1
WASHER = 1147 ettt 1
MODEL F27 HITCH ADAPTER
BRACKET - hitch adapter (order as machinery item) .........ccccceiiiiiiiiiiiee e 1
el N o | = 1Y/ o T= | SRR 1
BOLT = 1/27 X 2-3/47 NC NEX ettt ettt neae s 2
I L I e [ T 2

casecoltingersoll.com



INDEX THREE POINT HITCH

" Em ’ LEFT REAR VIEW

INDEX THREE POINT HITCH CYLINDER

LEFT REAR VIEW

3
07 L-o
oo
o<
%

ho

casecoltingersoll.com

“f
&

S

B, T



INDEX

)
m
T

OCONOANRNPAWN -

INDEX

O~NO AR WN -

PART NO.

C46350
C44058
C32231
219-403
C32428
C32235
C32239
129-107
C32240
C32242
C32249
C32426
C32427
113-417
113-424
192-23
C14717
C28222
138-2073
C14768
195-541
195-533

C29693
C32254
132-310
C32247
C32246
218-5104
218-5004
C32245
C34533

THREE POINT HITCH

DESCRIPTION REQ'D
PLATE = NIECN oot e et e e e ee e e et ae e e e eanbeeenreas 1
SWIVEL = It HNK ettt e e e e e snree e 2
PIN = SPIr0l 3/187 X 1-1/27 oottt e e e e e e ereas 4
FITTING = GrEaSE ...eeiiiiiiiiie ittt e e e e 2
[ Q=T [V E= i1 o PP 2
BOLT = 5/87 = 11 X 57 et enaes 2
ST O = o o T ] | SRS 2
N 1O o £ e e PSR 2
ARM = it e e s e e e e e e s e e e anranae s 2
ARM = StabiliZEr ... 1
QI = U o] o= 11 G SO SREER 1
BALLJOINT = R.H. thread ......cooiiiiiiieiiiee et 1
BALLJOINT - L.H. thread ......eeeiieeeeee e 1
BOLT = 1/27 = 13 X 1-T/47 ot eneeas 2
BOLT = 1727 = 13 X 17 oottt e e e e et a e e s re e e e e abeeaenreas 2
LOCKWASHER = 1/27 ..ottt ettt e e e e e e et re e e e e nre e e e enees 2
PIN = ClEVIS 5/87 X 2-1/27 ..ottt ettt e e e e e e e nsee e e eneeas 6
PIN = KICK ettt ettt e e ettt e e et e e e st e e e e nsaeaeeannteeeennaeeeeennes 9
PIN = SPIr0l 3/16” X 1-1/4" ..ottt e s e e aeee s 1
SPACER - KICK PIN oot ettt e 2
WASHER = 5/87 oottt ettt e et e e et e e e e eab e e e s et e e e e e sbaee e e araeeeaans 2
WASHER = 1727 ettt e et e e e et e e e s esta e e e s asteeeeestaeeessnraeeeanes 2
THREE POINT HITCH CYLINDER
PIN - cylinder rod 1/27 X 1-3/47 ... s 1
PIN - cylinder foot 1/27 X 4-5/8" ... 1
e LN oo 1 (=Y g £t RS 4
HOSE - hydraulic 1/4” x 33” (cylinder to forward valve port) ..........cccccoveeveeeeiiiiinnnee, 1
HOSE - hydraulic 1/4” x 24” (cylinder to rear valve port) ........cccccccovviciiiieeeee e, 1
FITTING - 90° elbow 5/16” tube X 1/27 = 20.......eueeiiiiie ettt 2
RO L RSP 1
LA I 1= T SRS 1
S T | SRR 1

casecoltingersoll.com



